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Machine. Model. Serial Number.
L30 91248,91249 16
L50 Cc 93805,93807,93811,93813 17
L50 B/C/D/E 92168,92170,92188,92190,92636,93473,93474,93721,93804,93806,93808,93812,93814 18

L50 B/CI/D/E 92312,92315,93470,94524,82099 19
L50  BI/CI/D/E 92316,92236,82100 20
L60 E/F  82036,80177,80179,82624,82626,93817,93819,93820,93823,93825 21-22
L60 E/F  80178,80180,82037,82625,82627,93821,93824,93826 23
L60 E/F  80160,82098,82515,82516,92564 24
L60 E/IF  82096,82097,82364,92565 25
L70 91452 26
L70 B/C/ID 82036,80177,80179,82624,82626,93817,93819,93820,93823,93825 27-28
L70 B/C/D 93818,93821,93822,93824,93826 29
L70 B/C/D 80160,82098,82515,82516,92312,92550,92564 30
L70 B/C/D/E 80938,8963,80159,82096,82097,82364,91760,92337,92565 31
L70 E 82513,82514 32
L70 E 82511,82512 33
L90 C/DIE 80238,93842 34-35
L90 B/C  82583,90821,92390,92341,92477,92585,94553,94554,94646,94649 36
L90 C/D/IE 80181,80183,82609,82611,93845,93847,93848,93854,93859,93862,93865 37-38
L90 B/IC 91769 39
L90 C/DIE 93843 40
L90 C/D/IE 80182,80184,82610,82612,93847,93858,93849,93855,93861,93864 41
L90 B/C/D/E 82038,82039,82513,82514,92334,92687,92688 42-43
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L110 E 80145,80939,80941,82117,82360,93869,93870,93872,93876,93882 44-45
L110 E 82511,82512,82576,82590,92689,92690 46
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L120  B/C/D/E 80186,80188,82118,82360,93871,93873,93881,93883,93887 54
L150 Cc 94737,94738,94741,94742 55
L150 CIDIE  80324,80326,80328,80736,80754,82665,93697,93698,93708,93703,93709,93713 56-57
L150 C/IDIE  82510,93700,93705,93711,93714,93724,94686,94735,94739,94740,94743,94744 58-59
L150 CIDIE 80323, 80325,80327,80735,80755,82664,93699,93704,93707,93710 60
L150 C/DIE 93722 61
L150 CIDIE  93702,93706,93712,93725,93730,93732,93736,93747 62
L150 D/IE  82458,82459 63
L150 E 80799,82018,91679,91758,92271 64
L160 Many Buckets 65
L180 CIDIE 82509,82510,93705,93724,93729,93731,93735,93738,94744,94745,94746,94747/8/9 ~ 66-67
L180 CIDIE 80137,82458,82459,93726,93733,93739 68-69
L180 C/IDIE 82015,82016,82508,91678,91757,92192,92270 70
L180 CIDIE 80707,80799,82018,91679,91758,92271 71
L180 CIDIE  93706,93725,93730,93732,93736,93747 72
L220 D/E  80055,80218,80738,80749,82458,93453,93454,93456,93972,93974,93985,94979 73-74
L220 D/IE  80799,82505,82506,82507,82508,93416,93449,93450,93663 75
L220 D/E  80707,80799,91679,91758 76
L220 D/IE  80219,93452,93455,93457,93459,93973,93980,94977,94978 77
L330 CIDIE  92925,92926,92929,92931,93485,93489,94599,94772,94895 78-79
L330 C/DIE  93486,93495 80
L330 C/DIE  80271,94773 81
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Bucket Components
Straight Edge Rock Bucket

General Purpose Bucket

 —————_
Weld-on Adapters with and without segments ——
—_——
— ——
— | —————

Weld-On Flush - FC y
Versatile,provides level bucket floor - _

Unlimited number of adapters can
be welded on the bucket. &~
Must not be combined with segments. - - 4 ,
- —
—
-
‘_L-‘!-'

Weld-On Leg & 1 1/2 Adapter - TL
Welded on both sides of the cutting edge

—

Solid attachment. g -
Good protection for the cutting edges. Y 00
Should normally be combined with segments. =

1<

Segments _——___.._

, Reversible bolt-On segments. e @ —— N
= . =_ -= ———

- Protect the cutting edges
P d ——
= o U —

s ER L Se—
e
i o -

Bolt-On Adapters with segments

Bolt-On 2-Leg Adapter - BN
Two leg adapter bolted to the bucket edge.

' Gives the cutting edge optimum protection.

ey

HM”HMH

Bolt-On Adapter Corner - CR
Protect the bucket corners.
=
F—

Segments
- Reversible bolt-On segments.
: Protect the cutting edges.

i -
L «

WHEEL LOADERS
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Bucket Components )&

General Purpose Bucket - Light Material Bucket - Straight Edge Rock Bucket

Edge savers for straight edge buckets

Edge savers give good economy,especially when operating on highly abrasive ground surfaces.
The edge savers are bolted on under the bucket cutting edge.

They are mounted in sections and are reversible, which makes it posible to use the bolt-on cutting
edges maximally before they need to be replaced. Mounting is simple and fast.

Type |

Has End-sections as wide as the Center-section.

Center-Section e

End-Section

Type |l
The end-sections are wider than the Center-section and are provided with two rows of holes

Center-Section

e
U
————
R e
—
—
— —————————————.
e ———————— e ——————

End-Section  —— ———..
- | — | —————

- N - R —— e ——————————
~ ey - . ——l—

~ - = . e —
“—
- -_—

N o ~ v

/
4
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Guide tables Volvo tooth system )&

Flush
mounted

Bolt-on Bolt-on Size Locking Device

Adapter Corner Adapter Type complete

L50
11417086 11417087 13955370 13968901 11417118 10GPL 11417144
11417119  10AML
L60 -L70
11417088 11417190 11417089 13955370 13968904 11417118 10GPL 11417144
11417119  10AML
L90
11417094 11417095 11417096 978950 13976433 11417125 15GPL 11417145
11417164 13806546 13806833 11417126 15AML
11417127 15AMXL
L110 - L120
11417097 11417098 11417099 978951 13976433 11417126  15AML 11417145
11417164 13806546 13806833 11417127 15AMXL
L150 - L180
11417105 11417106 11417107 963361 948836 11417128 20GPL 11417146
11417165 963361 948836 11417129 20AML
11438859 20AMRL
11417108 11417109 11417115 963361 948836 11417134 30GPL 11417147
11417166 963361 948836 11417135 30AML
11417136 30AMRL
L220
11417108 11417109 11417115 963361 948836 11417134 30GPL 11417147
11417166 963361 948836 11417135 30AML
11417136 30AMRL
11438928 11438886 40AMRL 14524860
11438929
L330 - L350
11417116 11417117 11417137 55GPL 11417148
11417138 55AML
11417139 55AMRL
6 WHEEL LOADERS
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Volvo tooth system

TEETH & SIZE

— GPL TEETH

= - ‘\ General purpose tooth that gives the bottom of the bucket a
[ 2 smooth and clean profile.

~ AN

e

AN WO T

o | s [ o | w [ e | s
RN ey
N 11417118

11417125 11417128 11417134 11417137
TEETH & SIZE

PN AML TEETH
Lﬁ \\‘I Tooth for abrasive material handling and where extra penetration is required. Undercuts slightly

\ [ NN to give the cutting edge optimum protection.

oy K T T N
11417119 11417126 11417129 11417135 11417138
TEETH & SIZE

e AMRL TEETH

Tooth for highly abrasive material and rock handling whith a focus on long service life
Undercuts slightly to give the cutting edge optimum protection

I INCI E AET TN E
11438859 11417136

11438886 11417139
TEETH & SIZE

AXML TEETH

Tooth for abrasive material handling with extra large bottom surface on the wear shoe

Provides good penetration capacity in combination with long service life. Undercuts sll.ghtly to
give the cutting edge optimum protection.

11417127

LOCKING DEVICE

Locking device for tooth and adapter consists of a lock retainer and a reusable steel pin.
When it's time to change adapter, it's also suitable to change the complete locking device

LOCKING DEVICE COMPLETE* 11417144

11417145 11417146 11417147 11417148
RETAINER STANDAR 11417315 11417316 11417316 11417317 11417318
RETAINER HEAVY DUTY 11716119 11716119 11716120 11716121

* Locking device complete consists of pin and standard retainer

LOCKING DEVICE - HOT SLAG
- Steel locking for hot slag applications.
M ﬁj Consists of a reusable steel pin, a steel retainer and two springs

15002778 | 15002890 15002928

LOCKING DEVICE COMPLETE *

RETAINER COMPLETE HOT 15002854 | 15002854 15002939
SLAG **

* Locking device complete consists of pin, retainer and two springs ** Retainer complete consists of retainer and two springs

WHEEL LOADERS
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Volvo System - Weld-On Adapter dimensions )&

TL - Top Leg 1 1/2 (Long Top Leg) Adapters

1% top leg adapter (long top leg), for welding to both sides of the cutting edge.
Should be used in heavy duty applications.

LA10 11417190 244 80 25 4.0 Kg.
LA15 11417095 292 95 30 6.3 Kg.
LA15 11417098 292 96 35 6.2 Kg.
LA20 11417106 321 107 40 6.7 Kg.
LA30 11417109 354 119 40 12.4 Kg.
LA40 11439828 408 140 40 19.8 Kg
LA40 11439829 410 139 50 20.1 Kg
LA55 11417117 463 155 65 26.6 Kg.

FC - Flush-Mounted Adapters

Flush-mounted weld-on adapter for loader and planing (leveling) buckets. Gives the bottom of the
bucket a smooth and clean profile.
Commonly combined with GPL tooth and NOT in combination with segments.

O
I
LA10 11417086 237 80 20 3.6 Kg.
LA10 11417088 259 80 25 3.7 Kg.
LA15 11417094 299 92 30 6.1 Kg.
LA15 11417097 307 94 35 6.8 Kg.
LA20 11417105 356 108 40 8.8 Kg.
LA30 11417108 385 124 40 12.7 Kg
LA55 11417116 484 156 65 23.0Kg

DESIGNATIONS

Example Adapter for a Wheel Loader

LA20FC40 = 11417105

LA Loader Adapter
20 Size of Adapter.
FC Type of Adapter.

40 Thickness of bucket Cutting Edges.

8 WHEEL LOADERS
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Volvo System - Bolt-On Adapter dimensions )&

BN - Bolt-On adapters
Two leg adapter bolted to the bucket edge.

. . . . = ———
Gives the cutting edge optimum protection. ' ey )
Should NOT be used in heavy duty applications. ; e S BN
p— T g r
- O~ T~
/ — I v \
(i~ v | ~ T~
NN R -~
E / NP T
/ —\N /7 T
~ [~ AV A
| ) N g
N N7 -
— = . >
T~ <
s
M/m
Size Part Number A B C D E Weight Bolt Nut
LA10 11417087 277 80 86 69 20.0 4.9Kg. 13955370 13968904
LA10 11417089 289 80 87 78 25.0 5.2 Kg. 13955370 13968904
LA15 11417096 315 94 87 78 30.0 6.8 Kg. 978950 13976433
LA15 11417099 361 94 111 100  35.0 8.0 Kg. 978951 13976433
LA20 11417107 387 107 100 110 40.0 10.3 Kg. 963361 948836
LA30 11417115 395 17 100 110 40.0 11.7 Kg. 963361 948836

CR - Bolt-On Corner Adapters

Bolt-on corner adapters protect the bucket corners.

F
M/m
Size Part Number A B C D E F Weight Bolt Nut
LA15 11417164 329 94 167 23 30/35 9.5 Kg. 13806546 13806833
LA20 11417165 413 108 81 151 28 40 13.6 Kg. 963361 948836
LA30 11417166 425 118 81 153 28 40 16.3 Kg 963361 948836
WHEEL LOADERS 9
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Base Edge dimensions )&

Type 1 a o g a o ) o o
o L = > £ 3 = = = £ = i 2 i o = o
Type 2
] (s] . o] ) O O O ) O (s] (] i (a] O
Type 3

A Part Thick  Width  Length | Thick Width Length
Model Type Number Mm. Inches Qty Mm. Inches
L30 1 11010991-5 20 203 2130 0.75 8.0 83.87 15 16.0 0.63
L50 C 3 11990982-8 20 203 2300 0.75 8.0 90.56

L50 B/C/D/E 1 11010393-4 20 203 2300 0.75 8.0 90.56 25 16.0 0.63
L50 B/C/D/E
L50 B/C/D/E

11012935-0 20 203 2370 0.75 8.0 93.30 17 16.0 0.63
11081543-8 20 203 2500 0.75 8.0 98.42 18 16.0 0.63
L50 B/C/DIE 1 11011438-6 25 203 2500 1.00 8.0 98.42 25 16.0 0.63

L60 E/F 1 11011438-6 25 203 2500 1.00 8.0 98.42 25 16.0 0.63
L60 E/F 3 11990992-7 25 203 2500 1.00 8.0 98.42

L60 E/F 1 11082121-2 25 203 2542 1.00 8.0 100.0 21 16.0 0.63
L60 E/F 1 11012803-0 25 203 2650 1.00 8.0 104.3 22 16.0 0.63
L70 1 11010394-2 25 203 2430 1.00 8.0 95.6 25 16.0 0.63
L70 B/C/D 3 11990992-7 25 203 2500 1.00 8.0 98.42

L70 B/C/D 1 11011438-6 25 203 2500 1.00 8.0 98.42 25 16.0 0.63
L70 B/C/D 1 11082121-2 25 203 2542 1.00 8.0 100.0 21 16.0 0.63

L70 B/C/D/E 1 11012803-0 25 203 2650 1.00 8.0 104.3 22 16.0 0.63

L70E 1 11082218-6 30 254 2750 1.18 10.0 108.2 21 20.0 0.78
L70 E 1 11082219-4 35 270 3000 1.37 10.6 118.1 19 20.0 0.78
L90 C/D/E 1 11045945-0 30 254 2500 1.18 10.0 98.43 30 20.0 0.78
L90 B/C 1 11081682-4 30 254 2650 1.18 10.0 104.3 25 20.0 0.78
L90 C/D/E 1 11045661-3 30 254 2650 1.18 10.0 104.3 30 20.0 0.78
L90 B/C 1 11010396-7 30 254 2854 1.18 10.0 112.3 25 20.0 0.78
L90 C/D/E 2 11045946-8 30 254 2500 1.18 10.0 98.43 14 20.0 0.78
L90 C/D/E 2 11045944-3 30 254 2650 1.18 10.0 104.3 14 20.0 0.78

L90 B/C/D/E 1 11082218-6 30 254 2750 1.18 10.0 108.2 21 20.0 0.78

L90 D/E 1 11082219-4 35 270 3000 1.37 10.6 118.1 19 20.0 0.78

L110E 1 11045768-6 35 270 2880 1.37 10.6 113.3 37 20.0 0.78

L110E 1 11082219-4 35 270 3000 1.37 10.6 118.1 19 20.0 0.78

L110E 1 11011630-8 25 203 3404 1.00 8.0 134.0 25 20.0 0.78
10 WHEEL LOADERS
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Base Edge dimensions )&

Type 1 a o g a o o 0 o
i L 2 i £ i 2 2 £ 2 = = 2 o i L i
Type 2
O O x a O O O O O O O . a O o
(e} o =3 Lal (a] (s} (s} o o (&) (=} (53 o (e O
Type 3

Model Type m Mm. Inches Qty Mm. Inches

L120 B 1 11010394-2 25 203 2430 1.00 8.0 95.6 25 16.0 0.63
L120 B/C 1 11010396-7 30 254 2854 1.18 10.0 112.3 25 20.0 0.78
L120 C/D/E 1 11045768-6 35 270 2880 1.37 10.6 113.3 37 20.0 0.78
L120 C/D/E 1 11082219-4 35 270 3000 1.37 10.6 118.1 19 20.0 0.78
L120 B/C/D/E | 1 11011630-8 25 203 3404 1.00 8.0 134.0 25 20.0 0.78
L120 C/D/E 2 11045692-8 35 270 2880 1.37 10.6 113.3 21 20.0 0.78
L150 C 1 11082598-1 40 300 3000 1.50 11.8 118.1 30 24.0 0.94
L150 C/D/E 1 11111884-0 40 300 3000 1.50 11.8 118.1 30 24.0 0.94
L150 C/D/E 1 11082599-9 40 300 3200 1.50 11.8 125.8 30 24.0 0.94
L150 C/D/E 2 11082773-0 40 300 3000 1.50 11.8 118.1 14 240 0.94
L150 C/D/E 2 11045995-5 40 300 3030 1.50 11.8 119.2 14 240 0.94
L150 C/D/E 2 11045996-3 40 300 3230 1.50 11.8 1271 14 240 0.94
L150 D/E 1 11111760-2 40 300 3400 1.50 11.8 133.8 37 240 0.94
L150 E 1 11045301-6 30 254 4000 1.18 10.0 157.4 26 24.0 0.94
L160 1 11011913-8 40 300 3200 1.50 11.8 125.8 21 20.0 0.78
L180 C/D/E 1 11082599-9 40 300 3200 1.50 11.8 125.8 30 240 0.94
L180 C/D/E 1 11111760-2 40 300 3400 1.50 11.8 133.8 37 24.0 0.94
L180 C/D/E 1 11045299-2 30 254 3598 1.18 10.0 145.6 24 24.0 0.94
L180 C/D/E 1 11045301-6 30 254 4000 1.18 10.0 157.4 26 24.0 0.94
L180 C/D/E 2 11045996-3 40 300 3230 1.50 11.8 1271 14 240 0.94
L220 D/E 1 11142595-5 40 300 3400 1.50 11.8 133.8 37 24.0 0.94
L220 D/E 1 11045299-2 30 254 3598 1.18 10.0 145.6 24 240 0.94
L220 D/E 1 11045301-6 30 254 4000 1.18 10.0 157.4 26 240 0.94
L220 D/E 2 11142594-8 40 300 3430 1.50 11.8 135.0 21 24.0 0.94
L330 C/D/E 2 11082431-5 65 370 3970 25 14.57 156.3 21 32.0 1.25
L330 C/D/E 3 11082587-4 65 370 3970 25 14.57 156.3

L330 C/D/E 2 11045477-4 65 370 4500 25 14.57 1771 24 32.0. 1.256

WHEEL LOADERS 11
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Bolt-On Edges dimensions )&

Type 1 Type 2

a
Center Section End Section

Machine Length  Thick Width Length

Model Inches Qty Diameter
11011143-2 1 20 254 1248 0.75 10.0 49.13 9 M16
L30 11010991-5
11011144-0 2 20 254 452 0.75 10.0 17.18 3 M16
11011143-2 1 20 254 1248 0.75 10.0 49.13 9 M16
L50 B/C/D/E | 11010393-4
11011414-7 2 20 254 521 0.75 10.0 20.51 4 M16
11012938-4 1 20 254 1328 0.75 10.0 52.28 9 M16

L50 B/C/D/E | 11012935-0
11011414-7 2 20 254 521 0.75 10.0  20.51 4 M16

11081544-6 1 20 254 1447.8 0.75 10.0 57.00 10 M16

L50 B/C/D/E | 11081543-8
11011414-7 2 20 254 521 0.75 10.0  20.51 4 M16

11012887-3 1 20 280 1447.8 0.75 11.0 5700 9 M16
L60 E/F 11011438-6

11011413-9 2 20 367 521 0.75 144 2051  4/4 M16

11081625-3 1 20 280 1500 0.75 11.0 5898 9 M16
L60 E/F 11082121-2

11011413-9 2 20 367 521 0.75 144 2051  4/4 M16

11012832-9 1 20 280 1598 0.75 11.0 6291 10 M16
L60 E/F 11012803-0

11011413-9 2 20 367 521 0.75 144 2051  4/4 M16

110114121 1 20 280 1378 0.75 11.0 5425 9 M16
L70 11010394-2

11011413-9 2 20 367 521 0.75 144 2051  4/4 M16

11012887-3 1 20 280 1447.8 0.75 11.0 57.00 9 M16

L70 B/C/D 11011438-6
11011413-9 2 20 367 521 0.75 144 2051  4/4 M16

11081625-3 1 20 280 1500 0.75 110 5898 9 M16

L70 B/C/D 11082121-2
11011413-9 2 20 367 521 0.75 144 2051  4/4 M16

11012832-9 1 20 280 1598 0.75 11.0 6291 10 M16
L70 B/C/D/E | 11012803-0

11011413-9 2 20 367 521 0.75 144 2051  4/4 M16

11081051-2 1 25 300 1441.4 1.0 11.82 56.75 9 M20
L70 E 11082218-6

11011112-7 2 25 387 646 1.0 1525 2543  4/4 M20

11082755-7 1 25 350 1741.4 1.0 13.78 6856 @9 M20
L70 E 11082219-4

11011154-9 2 25 461 622 1.0 18.15 2450 @ 3/3 M20

11081051-2 1 25 300 1441.4 1.0 11.82 56.75 9 M20
L90 C/D/E 11045945-0

11142264-8 2 25 387 508 1.0 1525 20.01 @ 4/4 M20

110111119 1 25 300 1348 1.0 11.82 53.07 9 M20
L90 B/C 11081682-4

11011112-7 2 25 387 646 1.0 1525 2543  4/4 M20
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Bolt-On Edges dimensions )&

Type 1 Type 2

o
Center Section End Section

Thick  Width

Machine Length Thick Width

Model

Base Edges Mm. Inches Diameter

11045948-4 1 25 300 1494 1.0 11.82  58.80 8 M20
L90 C/D/E 11045661-3

11045947-6 2 25 387 574 1.0 1525 2260 4/4 M20

110111531 1 25 350 1600 1.0 13.78 63.00 9 M20

L90 B/C 11010396-7
11011154-9 2 25 461 622 1.0 18.15 2450 3/3 M20

11081051-2 1 25 300 1441.4 1.0 11.82  56.75 9 M20

L90 B/C/D/E | 11082218-6
11011112-7 2 25 387 574 1.0 1525 2260 4/4 M20

11082755-7 1 25 350 1741.4 1.0 13.78 68.56 9 M20
L90 D/E 11082219-4
L110E 11011154-9 2 25 461 622 1.0 1515 2450 3/3 M20
11045809-8 1 25 350 1624 1.0 13.78 63.93 11 M20
L110E 11045768-6
11045808-0 2 25 461 624 1.0 18.15 2456 5/5 M20
11011631-6 1 25 300 2098 1.0 11.82 8260 13 M20
L110E 11011630-8
L120 C/D/E 11011112-7 2 25 387 574 1.0 15.25 2260 4/4 M20
110114121 1 20 280 1378 0.75 11.0 54.25 9 M16
L120B 11010394-2
11011413-9 2 20 367 521 0.75 144 2051 4/4 M16
110111531 1 25 350 1600 1.0 13.78 63.00 9 M20

L120 B/C 11010396-7
11011154-9 2 25 461 622 1.0 18.15 2450 3/3 M20

11045809-8 1 25 350 1624 1.0 13.78 63.93 11 M20

L120 C/D/E | 11045768-6
11045808-0 2 25 461 624 1.0 18.15 2456 5/5 M20

11082755-7 1 25 350 1741.4 1.0 13.78 68.56 9 M20
L120 C/D/E | 11082219-4

11011154-9 2 25 461 622 1.0 1515 2450 3/3 M20

11082665-8 1 30 380 1618.7 = 1.18 1496 63.73 8 M24
L150C 11082598-1

11082664-1 2 30 480 687.5 1.18 18.89 27.07 4/4 M24

11111886-5 1 30 380 1682 1.18 1496 66.22 8 M24
L150 C/D/E | 11111884-0

11111885-7 2 30 480 655 1.18 18.89 26.18 4/4 M24

11082666-6 1 30 380 1818 1.18 1496 71.57 8 M24
L150 C/D/E | 11082599-9

11082664-1 2 30 480 687 1.18 18.89 27.07 4/4 M24

11111776-8 1 30 380 1954 1.18 1496 77.00 9 M24
L150 D/E 11111760-2

11111775-0 2 30 480 719 1.18 18.89 28.30 5/5 M24

11081067-8 1 30 380 22669 @ 1.18 1496 8925 12 M24
L150 E 11045301-6

11081069-4 2 30 480 863.6 1.18 18.89 34.00 5/5 M24
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Bolt-On Edges dimensions )&

Type 1 Type 2

Center Section End Section

Part Number Qty & | Thick Width  Length Thick Width Length
Mm.

Model Base Edges  Bolt-On Edges Inches Qty Diameter

11011410-5 1 30 304 1466.8 1.18 12.0 57.75 7 M20
L160 11011913-8

11011411-3 2 30 406 863.6 1.18 16.4 34.00 5/5 M20

11082666-6 1 30 380 1818 1.18 1496 71.57 8 M24
L180 C/D/E | 11082599-9

11082664-1 2 30 480 687 1.18 18.89 27.07 4/4 M24

11111776-8 1 30 380 1954 1.18 1496 77.00 9 M24
L180 C/D/E | 11111760-2

11111775-0 2 30 480 719 1.18 18.89 28.30 @ 5/5 M24

11081066-0 1 30 380 1965 1.18 1496 7737 10 M24
L180 C/D/E | 11045299-2

11081069-4 2 30 480 863.6 1.18 18.89 34.00 @ 5/5 M24

11081067-8 1 30 380 2267 1.18 1496 89.25 12 M24
L180 C/D/E | 11045301-6

11081069-4 2 30 480 863.6 1.18 18.89 34.00 5/5 M24

11111776-8 1 30 380 1954 1.18 1496 77.00 9 M24
L220 D/E 11142595-5

11111775-0 2 30 480 719 1.18 18.89 2830 5/5 M24

11081066-0 1 30 380 1965 1.18 1496 7737 10 M24
L220 D/E 11045299-2

11081069-4 2 30 480 863.6 1.18 18.89 34.00 @ 5/5 M24

11081067-8 1 30 380 2266.9 1.18 1496 89.25 12 M24
L220 D/E 11045301-6

11081069-4 2 30 480 863.6 1.18 18.89 34.00 5/5 M24

110824331 1 40 430 1422 1.50 17.00 55.98 7 1-1/4”
L330 C/D/E | 11082431-5

11082434-9 2 40 430 1265 1.50 17.00 49.80 6 1-1/4”

11045478-2 1 40 430 1960 1.50 17.00 77.20 10 1-1/4”

L330 C/D/E | 11045477-4
11082434-9 2 40 430 1265 1.50 17.00 4980 6 1-1/4”
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Segment dimensions )&

Segment Segment

2 Holes = = 3 Holes

Part Number m Thick \Witeia} Length Thick Width  Length

Model Base Edges ] Segments Mm. Inches Qty Diameter
11045945-0 11045952-6 7 30 300 230 1.18 11.82 9.05 2 M20
11045661-3 11045949-2 7 30 300 245 1.18 11.82 9.65 2 M20
L90 C/D/E
11045946-8 11045952-6 7 30 300 230 1.18 11.82 9.05 2 M20
11045944-3 11045949-2 7 30 300 245 1.18 11.82 9.65 2 M20
L110 E 11045768-6 11045810-6 7 30 350 280 1.18 11.82 11.02 3 M20
11045768-6 11045810-6 7 30 350 280 1.18 11.82  11.02 3 M20
L120 C/D/E
11045692-8 11045810-6 7 30 350 280 1.18 11.82  11.02 3 M20
11111884-0 11111054-0 7 35 380 270 1.18 1496 10.62 2 M24
L150 C/D/E 11082599-9 11111887-3 7 35 380 300 1.18 1496 11.81 2 M24
11082773-0 11111055-7 7 35 380 280 1.18 1496 11.02 2 M24
11045995-5 11111055-7 7 35 380 280 1.18 1496 11.02 2 M24
11045996-3 11111888-1 7 35 380 310 1.18 1496 12.20 2 M24
11082599-9 11111887-3 7 35 380 300 1.18 1496 11.81 2 M24
L180 C/D/E
11111760-2 11111761-0 7 35 380 330 1.18 1496 13.00 3 M24
11045996-3 11111888-1 7 35 380 310 1.18 1496 12.20 2 M24
L220 D/E 11142595-5 11111761-0 7 35 380 330 1.18 1496 13.00 3 M24
11142594-8 11111026-8 7 35 380 340 1.18 1496 13.38 3 M24
L330 C/D/E | 11082431-5 11111134-0 7 35 380 340 1.18 1496 13.38 3 1-1/4”
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L30 General Purpose Bucket )&

Bucket with bolt-on edges

Serial Number —
———
91248 ——
— —————————
91249 E————
_—

. -
w + el
Bucket Components Bucket Width 84"
Part Number  Quantity Dimensions Diameter
Base Edge 11010991-5 1 20x203x2130 | 0.75x 8.0 x 83.87 15 16.0 mm.0.63”
O (m] (w} O O O O O O O (=] (=] ) O O
Bolt-On Edges Part Number = Quantity m/m. Inches Screw Nuts Quantit
Center 11011143-2 1 20 x 254 x 1248 | 0.75x 10.0x49.13 | 13930787-0 13968904-6
M16 X 55 M16 9
o © @ © © e o e o ﬁmzm @
5/8"'x 2 1/4” 5/8” Optional
End Section 11011144-0 2 20 x 254 x 436 0.75x10.0x 17.18 | 13930787-0 13968904-6
M16 X 55 M16 6
(m)] (u) (u)

5/8” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 5/8”
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3

General Purpose Bucket
Bucket with Weld-on Adapters

L50-C

Serial Number S
———
———
o ———— | e———————————

. | — | e————

et — | e——————
. T ——

- ———— —

93807 93811

Bucket Components
0.75 x 8.0 x 90.56

Part Number Quantity
11990982-8 1 20 x 203 x 2300
i Q O

Dimensions

Base Edge
O (m] (w] Q) O O O C O O (=] (=)
Bolt-On Edges Part Number = Quantity m/m. Inches ‘ Bolt Nuts Qty.
Wear Plate 11142174-9 2 20x280x400 | 0.75x11.02x 15.74 | 930914-7 13968904-6
M16 X 45 M16 8
5/8"x 2” 5/8” Optional
Adapters Part Number = Quantity Description Thoot - Size 10 Type Part Number  Qty.
11417086 8 Flush-Mounted _ GPL 11417118 8
AML 11417119 8
Locking Device complete Part Number Qty.
11417144 8

Optional - Some manufactures produce these pieces with holes Plow Bolt of 5/8”

17
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General Purpose Bucket )&

Bucket with Bolt-on Adapters

L50-B/C/D/E
Bucket with bolt-on edges
Serial Number

92168 92170 92188

92190 92636 93473 _

93474 93721 93804 = £ F =
93806 93808 93812 & =

93814

Bucket Width 90.5”

skl mPONENtS
Part Number  Quantity Dimensions Holes Diameter
20 x 203 x 2300 0.75 x 8.0 x 90.56 25 16.0 mm. 0.63”

Base Edge 11010393-4 1
o (=] Lul 2 =} (=] ) (=}
i G o > 0 Q) 0 Q o Q Q Q o ol i i [
Bolt-On Edges  Part Number = Quantity m/m. Inches Bo N Q
Center 11011143-2 1 20 x 254 x 1248 = 0.75x 10.0 x49.13 | 13930787-0 13968904-6
M16 X 55 M16 9
©o © o © © © o o o =g @
5/8"x 2 1/14” 5/8” Optional
End Section 11011414-7 2 20 x 254 x 521 0.75x 10.0 x 20.51 | 13930787-0 13968904-6
M16 X 55 M16 8
o ©C o O ﬁa
5/8"x 2 1/4” 5/8” Optional
Wear Plate 11142174-9 2 20x280x400 | 0.75x11.02x15.74 930914-7 13968904-6
M16 X 45 M16 8
i,
5/8"x 2" 5/8” Optional
Adapters Part Number  Quantity Thoot - Size 10 Type Part Number  Qty.
11417087 8 Center/End 2 GPL 11417118 8
13955370 16 Bolt - M16 X 70 AML 11417119 8
- 13968904 16 Nuts - M16
Part Number  Qty.

Locking Device complete
11417144 8

WHEEL LOADERS
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L50-B/C/D/E Light Material Bucket 25l

Bucket with bolt-on edges

2 —

Serial Number

S —
—
92313 92315 93470 —— -
——
94524 82099 — ——————.
. —————— ———.
| —— L ——)———..
— | ———

i

~ ~ T
- —
Bucket Components Bucket Width 93.3"
W Part Number Quantity Dimensions Holes Diameter
Base Edge 11012935-0 1 20x 203 x2370 | 0.75x 8.0 x93.30 17 16.0 mm.0.63"
O O (s O Q Q [+ (=] o (e} o o o O o O (<]

Bolt-On Edges  Part Number  Quantity m/m. Inches | Bo N Q
Center 11012938-4 1 20x254x 1328 | 0.75x10.0x 52.28 | 13930787-0 13968904-6

M16 X 55 M16 9

5/8"x 2 1/4” 5/8” Optional
End Section 11011414-7 2 20 x 254 x 521 0.75x10.0 x 20.51 | 13930787-0 13968904-6
M16 X 55 M16 8
c o o o %
5/8"x 2 1/4” 5/8” Optional
Wear Plate 11142174-9 2 20x280x400 | 0.75x11.02x 15.74 | 930914-7 13968904-6
M16 X 45 M16 8
5/8"x 2" 5/8” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 5/8”

WHEEL LOADERS
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L50-B/C/DIE Light Material Bucket a5l

Bucket with bolt-on edges

Serial Number

92316 92236 82100

ol

—————.

—————

I ——————.

——— .
———— e ————..

—— |
——— | e,
———————— ———

T ————
= R —e— ————
2 . —
= —_—
3 —
~ —
~ = T'
Bucket Components Bucket Width 98.4"
Part Number Quantity Dimensions Holes Diameter
Base Edge 11081543-8 1 20x 203 x 2500 | 0.75x 8.0 x 98.42 18 16.0 mm.0.63”
O o] (w Lu ! (w] v ) O o) - v} < v} (o} ! o} (o}

Bolt-On Edges  Part Number  Quantity m/m. Inches Bo N Q
Center 11081544-6 1 20 x 254 x 1447.8 | 0.75x 10.0 x 57.00 | 13930787-0 13968904-6

M16 X 55 M16 10

5/8"x 2 1/4” 5/8” Optional
End Section 11011414-7 2 20 x 254 x 521 0.75x10.0 x 20.51 | 13930787-0 13968904-6
M16 X 55 M16 8
@ © 0 © @
5/8"x 2 1/4” 5/8” Optional
Wear Plate 11142174-9 2 20x280x400 | 0.75x11.02x 15.74 = 930914-7 13968904-6
M16 X 45 M16 8
5/8"x 2" 5/8” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 5/8”
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L60-E/F General Purpose Bucket )&

Bucket with Bolt-on Adapters

Serial Number A B

93817 93819 93820
93823 93825 82036
80177 80179 82624 -

82626 -
Bucket Components Bucket Width 98.4”
Part Number Quantity Dimensions Holes Diameter
Base Edge 11011438-6 1 25 x 203 x 2500 1.0 x 8.0 x 98.42 25 16.0 mm.0.63”
(u] =} <J J ] (w} ] (]
w 3 & il @2 o 2 o i 2 2 2 2 Q o o i
O]
Bolt-On Edges Part Number = Quantity m/m. Inches Ba A -
Center 11011439-4 1 20 x 254 x 1447.8 | 0.75x 10.0 x 57.00 | 13930787-0 13968904-6
M16 X 55 M16 9
© © © © © o ©o e o iﬁ“ﬂﬂ“@“ Qjéjj
5/8"x 2 1/4” 5/8” Optional
End Section 11011414-7 2 20 x 254 x 521 0.75x10.0 x 20.51 | 13930787-0 13968904-6
M16 X 55 M16 8
5/8"x 2 1/4” 5/8” Optional
Option B
Center 11012887-3 1 20 x 280 x 1447.8 | 0.75x11.0x57.00 | 13930787-0 13968904-6
M16 X 55 M16 9

5/8"x 2 1/4” 5/8” Optional
End Section 11011413-9 2 20 x 367 x 521 0.75x14.4x20.51 | 13930787-0 13968904-6
M16 X 55 M16 12
O OO
5/8"x 2 1/4” 5/8” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 5/8”
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General Purpose Bucket )&

L60-E/F
Bucket with Bolt-on Adapters
Serial Number ~ammm—
———
93817 93819 93820 N
..
93823 93825 82036 — | —
80177 80179 82624 = Ti | — —
82626 -l'=7_: — - e — —
<= o - e ———————
- s =3 . ——

Bucket Components
|
= Part Number  Quantity Dimensions Diameter
Base Edge 11011438-6 1 25 x 203 x 2500 1.0 x 8.0 x 98.42 25 16.0 mm. 0.63”
0 ] La < Lo} (o] 0 C
o =3 [»] 2 0 ) 0 Q Q Q Q Q (=3 2 o o2 [
Bolt-On Edges  Part Number = Quantity m/m. Inches ‘ Bolt Nuts Qty.
Wear Plate 11142174-9 2 20x280x400 | 0.75x11.02x 15.74 930914-7 13968904-6
M16 X 45 M16 8
== &
5/8"x 2" 5/8” Optional
Adapters Part Number  Quantity ‘ Thoot - Size 10 Type Part Number  Qty.
> 11417089 8 Center/End 2 GPL 11417118 8
13955370 16 Bolt - M16 X 70 AML 11417119 8
13968904 16 Nuts - M16
Part Number  Qty.

‘ Locking Device complete
11417144 8

Optional - Some manufactures produce these pieces with holes Plow Bolt of 5/8”
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L60-E/F General Purpose Bucket )&

Bucket with Weld-on Adapters

Serial Number ~SEmmmm—
93821 93824 93826 0
82037 80178 80180 - —
<= = o T ——
- O —r—
=T = L T

Bucket Components

Part Number  Quantity Dimensions

Base Edge 11990992-7 1 25 x 203 x 2500 1.0x8.0x98.42
(e} (m] (n] (e (u] (e (e C (=) (e C (=] i (a] (e}
Bolt-On Edges Part Number = Quantity m/m. Inches Bolt Nuts Qty.
Wear Plate 11142174-9 2 20x280x400 | 0.75x11.02x15.74 | 930914-7 13968904-6
M16 X 45 M16 8
5/8"x 2" 5/8” Optional
Adapters Part Number = Quantity Description Thoot - Size 10 Type Part Number Qty.
11417086 8 Flush-Mounted GPL 11417118 8
AML 11417119 8
11417190 8 Top Leg 1 1/2 Locking Device complete Part Number Qty.
11417144 8

Optional - Some manufactures produce these pieces with holes Plow Bolt of 5/8”
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L60-E/F Light Material Bucket 2455

Bucket with bolt-on edges

Serial Number

_—
82516 82515 92564 ==
——— | ———
80160 82098 —————
| ————— ———.
s ——.
= — | ———

s

= - -~ = o -
Bucket Components Bucket Width 100”
Part Number Quantity Dimensions Diameter
Base Edge 11082121-2 1 25 x 203 x 2542 1.0x 8.0 x 100.0 21 16.0 mm.0.63"
(e} C Le] Lo} (a} (e} o O o o =] s] L] s] o o s}
Bolt-On Edges Part Number  Quantity m/m. Inches Bo N Q
Center 11081625-3 1 20x280x 1500 | 0.75x11.0x 58.98 | 13930787-0 13968904-6
M16 X 55 M16 9
©o © © ©o © © o © o ( &
5/8"x 2 1/4” 5/8” Optional
End Section 11011413-9 2 20 x 367 x 521 0.75x 14.4 x 20.51 | 13930787-0 13968904-6
M16 X 55 M16 12
o o o o ‘ ‘. }: @
CI OO ’
5/8"x 2 1/4” 5/8” Optional
Wear Plate 11142174-9 2 20x280x400 | 0.75x11.02x15.74  930914-7 13968904-6
M16 X 45 M16 8
5/8"x 2" 5/8” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 5/8”
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L60-E/F Light Material Bucket )&

Bucket with bolt-on edges

Serial Number

92565 82364

- —
.
—— .
——..
82096 82097 o —
———— ————.

Bucket Components Bucket Width 104.3”
Part Number Quantity Dimensions Holes Diameter
Base Edge 11012803-0 1 25 x 203 x 2650 1.0x 8.0 x 104.3 22 16.0 mm.0.63”
o] O O O
o o] o O O O o o C al o O \e) O O o (o] O

Bolt-On Edges Part Number = Quantity m/m. Inches Bo N Q
Center 11012832-9 1 20x280x 1598 | 0.75x 11.0x62.91 | 13930787-0 13968904-6
M16 X 55 M16 10
© © © o e o © © o o =
5/8"x 2 1/4” 5/8” Optional
End Section 11011413-9 2 20 x 367 x 521 0.75x 14.4 x20.51 | 13930787-0 13968904-6
M16 X 55 M16 12
o o o O @
o o o o
5/8"x 2 1/4” 5/8” Optional
Wear Plate 11142174-9 2 20x280x400 | 0.75x11.02x 15.74 | 930914-7 13968904-6
M16 X 45 M16 8
= &
5/8"x 2" 5/8” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 5/8”
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L70 General Purpose Bucket
Bucket with bolt-on edges
Serial Number A B
91452
Bucket Components Bucket Width 95.6”
Part Number Quantity Dimensions Holes Diameter
Base Edge 11010394-2 1 25 x 203 x 2430 1.0x8.0x95.6 25 16.0 mm.0.63"
o (=} Lul 2 o (] ) (=}
i =} o G o Q) 0 Q o Q Q) Q Qo 2 o L G
(\ntiaon A
O]
Bolt-On Edges  Part Number = Quantity m/m. Inches ‘ Ba A -
Center 2561771-3 1 20x203x 1378.0 | 0.75x8.0x54.25 | 13930787-0 13968904-6
M16 X 55 M16 <)
© © © e © e @ e o a‘m o @
5/87x 2 114" 5/8" Optional
End Section 2518689-1 2 20 x 203 x 521 0.75x8.0x20.51 |13930787-0 13968904-6
M16 X 55 M16 8
u) m) m) m)} II\FWV‘ @
5/8"x 2 1/4" 5/8" Optional
Option B
Center 1101141241 1 20x 280 x 1378.0 | 0.75x 11.0x54.25 | 13930787-0 13968904-6
M16 X 55 M16 9
© © © © © © o o0 o Emﬁﬁéﬁ
5/8"x 2 1/4" 5/8" Optional
End Section 110114139 2 20x367x521  0.75x 14.4x20.51 | 13930787-0 13968904-6
M16 X 55 M16 12
c ' o O .
5/8'x 2 1/4" 5/8"Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 5/8”
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1
L70-B/C/D General Purpose Bucket )&

Bucket with bolt-on edges

Serial Number A B

93817 93819 93820
93823 93825 82036
80177 80179 82624 ~

82626
Bucket C t i ”
ucke omponents Bucket Width 98.4
Part Number Quantity Dimensions Holes Diameter
Base Edge 11011438-6 1 25 x 203 x 2500 1.0x8.0 x98.42 25 16.0 mm.0.63”
u} ]} g QJ ]} (n] o o
o2 =3 [ 2 Q Q Q Q Q Q Q Q Q Q o o [}
O\ an\
[ ]
Bolt-On Edges Part Number = Quantity m/m. Inches Ba h -
Center 11011439-4 1 20 x 254 x 1447.8 | 0.75x 10.0 x 57.00 | 13930787-0 13968904-6
M16 X 55 M16 9
© © © o o e @ o o {Em ﬁié'ﬁ
5/8"x 2 1/4” 5/8” Optional
End Section 11011414-7 2 20 x 254 x 521 0.75x 10.0 x 20.51 | 13930787-0 13968904-6
M16 X 55 M16 8
o 0 @ © (“]] TR @
5/8"x 2 1/14” 5/8” Optional
Option B
Center 11012887-3 1 20 x 280 x 1447.8 | 0.75x11.0x57.00 | 13930787-0 13968904-6
M16 X 55 M16 9
© © © © @ ©o e © o Ul«ﬁmﬁ @
5/8"x 2 1/4” 5/8” Optional
End Section 11011413-9 2 20 x 367 x 521 0.75x 14.4 x 20.51 | 13930787-0 13968904-6
M16 X 55 M16 12
NP a
5/8"x 2 1/14” 5/8” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 5/8”
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L70-B/C/D

Serial Number

93817 93819 93820
93823 93825 82036
80177 80179 82624
82626

General Purpose Bucket

i

Bucket with Bolt-on Adapters

Bucket Components
|
= Part Number  Quantity Dimensions Diameter
Base Edge 11011438-6 1 25 x 203 x 2500 1.0 x 8.0 x 98.42 25 16.0 mm. 0.63”
0 ] La < Lo} (o] 0 C
o =3 [»] 2 ) 0 Q Q Q Q Q (=3 2 o o2 [
Bolt-On Edges  Part Number = Quantity m/m. Inches ‘ Bolt Nuts Qty.
Wear Plate 11142174-9 2 20x280x400 | 0.75x11.02x 15.74 930914-7 13968904-6
M16 X 45 M16 8
== &
5/8"x 2" 5/8” Optional
Adapters Part Number  Quantity ‘ Thoot - Size 10 Type Part Number  Qty.
> 11417089 8 Center/End 2 GPL 11417118 8
13955370 16 Bolt - M16 X 70 AML 11417119 8
L 13968904 16 Nuts - M16
‘ Locking Device complete Part Number  Qty.
11417144 8

Optional - Some manufactures produce these pieces with holes Plow Bolt of 5/8”
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General Purpose Bucket )&

L70-B/C/D
Bucket with Weld-on Adapters

Serial Number

e —————————
e —
EEE——..
r— ———.

93818
93822 93824
- — |
93826 = .
ad F — ——
- - > T ————
= _ = R
- _ N

Bucket Width 98.4"

Bucket Components

Part Number  Quantity Dimensions
Base Edge 11990992-7 1 25 x 203 x 2500 1.0x8.0 x98.42
O (m] (w} (] O O O C O O o (=] ) (a} O
Bolt-On Edges Part Number = Quantity m/m. Inches Bolt Nuts Qty.
Wear Plate 11142174-9 2 20x280x400 | 0.75x11.02x15.74 | 930914-7 13968904-6
M16 X 45 M16 8
5/8"x 2" 5/8” Optional
Adapters Part Number = Quantity Description Thoot - Size 10 Type Part Number  Qty.
11417086 8 Flush-Mounted - GPL 11417118 8
AML 11417119 8

8 Top Leg 1 1/2 Locking Device complete Part Number  Qty.
11417144 8

11417190

Optional - Some manufactures produce these pieces with holes Plow Bolt of 5/8”
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L70-B/C/D Light Material Bucket 2455

Bucket with bolt-on edges

Serial Number

-
80160 82098 82515 ————
—_——
82516 92312 92550 ——— —
—————— | —
92564 <=

S . ———
- "L _
= -
Bucket Components Bucket Width 100”
Part Number Quantity Dimensions Diameter
Base Edge 11082121-2 1 25 x 203 x 2542 1.0x 8.0 x 100.0 21 16.0 mm.0.63”
(o] o o (o} [} C o] . o O O el O O O n] Q
Bolt-On Edges Part Number  Quantity m/m. Inches Bo N Q
Center 11081625-3 1 20x280x 1500 | 0.75x 11.0x 58.98 | 13930787-0 13968904-6
M16 X 55 M16 9
e © © © © © o e o @
5/8"x 2 1/4” 5/8” Optional
End Section 110114139 2 20x367 x521 | 0.75x 14.4x20.51  13930787-0 13968904-6
M16 X 55 M16 12
O o 0o 0o A==
5/8"x 2 1/4” 5/8” Optional
Wear Plate 11142174-9 2 20x280x400 | 0.75x11.02x 15.74  930914-7 13968904-6
M16 X 45 M16 8
5/8"x 2" 5/8” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 5/8”
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L70-B/C/D/IE

Light Material Bucket 2l

Bucket with bolt-on edges

Serial Number

80938 80963 80159
82096 82097 82364
91760 92237 92565

—
—_—

e —.

T ——— e —— R

Bucket Components

Part Number Quantity

S
-
--—

Bucket Width 104.3”

Dimensions Holes Diameter
Base Edge 11012803-0 1 25 x 203 x 2650 1.0x8.0x104.3 22 16.0 mm.0.63”
8 & O O
O ] o O O O O O 8] al 8] O &) O O O (o) O
- ]
Bolt-On Edges Part Number = Quantity m/m. Inches Bo Nu @
Center 11012832-9 1 20 x 280 x 1598 0.75x 11.0x62.91 | 13930787-0 13968904-6
M16 X 55 M16 10
e © © e ©o© e e o ©o o =
5/8"x 2 1/14” 5/8” Optional
End Section 11011413-9 2 20 x 367 x 521 0.75x14.4x20.51 | 13930787-0 13968904-6
M16 X 55 M16 12
o o o o
o o o o @
5/8"x 2 1/14” 5/8” Optional
Wear Plate 11142174-9 2 20 x 280 x 400 0.75x11.02x 15.74 | 930914-7 13968904-6
M16 X 45 M16 8
5/8"x 2" 5/8” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 5/8”

WHEEL LOADERS

31




L70-E Light Material Bucket 2455

Bucket with bolt-on edges

Serial Number

82513 82514

—_—

—

———

——

— ——————..
—— e —..

—— | ——
— | —
— | ——————————

S S N
Bucket Components Bucket Width 108.2”
Part Number Quantity Dimensions Holes Diameter
Base Edge 11082218-6 1 30x254x2750 | 1.18x10.0x 108.2 21 20.0 mm.0.78”
o] -] i o] o o] o] o] o o (s] O Lu] (o] (s} a] O
Bolt-On Edges Part Number Quantity m/m. Inches Bo N Q
Center 11081051-2 1 25x300x 14414 | 1.0x11.82x56.75 | 11081027-2 13976433-6
M20 X 65 M20 9
© © ©o o o © o o o Lm %
3/47x 2-3/4” 3/4” Optional
End Section 11011112-7 2 25 x 387 x 646 1.0x 15.25x25.43 | 11081027-2 13976433-6
M20 X 65 M20 12
o oo 0
OO
3/47x 2-3/4” 3/4” Optional
Wear Plate 11142033-7 2 30x310x550 [1.18x12.2x21.65 | 11142572-4 13976433-6
M20 X 55 M20 8
u)] (u)]
O (m
3/4"x 2-1/4” 3/4” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”
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L70-E Light Material Bucket 2l

Bucket with bolt-on edges

Serial Number

82511 82512

C—
Bucket Components Bucket Width 118.10”
W Part Number  Quantity Dimensions Holes Diameter
Base Edge 11082219-4 1 35x 270 x 3000 | 1.37 x 10.6 x 118.11 19 20.0 mm.0.78”
(u] (u] (u] o (a3 L
(w) (v (v) (v 0 (v) (w) (v) L (o) (] (v (o) (v Lo
Bolt-On Edges  Part Number = Quantity m/m. Inches Bo N Q
Center 11082755-7 1 25x350x 1741.4 | 1.0x 13.78 x 68.56 | 11081027-2 13976433-6
M20 X 65 M20 9
e © © © © e ©o ©o o [ @
3/4x 2-3/4” 3/4” Optional
End Section 11011154-9 2 25 x 461 x 622 1.0x 18.15x 24.50 | 11081027-2 13976433-6
M20 X 65 M20 10
o o 0O P
=
6 o o = &
3/47x 2-3/4” 3/4 Optional
Wear Plate 11142033-7 2 30x310x550 [1.18x12.2x21.65 | 11142572-4 13976433-6
M20 X 55 M20 8
- &
(u) )
3/47x 2-1/4” 3/4” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”
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L90-C/D/E

Serial Number

80238 93842

General Purpose Bucket )&

Bucket with bolt-on edges

A
—_—
e
—
e —————8—
————..
—— —S——..
—— | ..
| ————— ————n.
———— ————.

I

~. o

Bucket Components

Part Number Quantity

Bucket Width 98.4"

S —————— —
~. = - T —— e —
R
S
- -

Dimensions Holes Diameter
Base Edge 11045945-0 1 30 x 254 x 2500 | 1.18 x 10.0 x 98.43 30 20.0 mm.0.78”
L] Le] 0 Le] 3 (n] (n]

Bolt-On Edges Part Number = Quantity m/m. Inches Bg N Q
Center 11045951-6 1 25x 300 x 1476 | 1.0x 11.82x58.10 | 11081027-2 13976433-6
M20 X 65 M20 8
3/47x 2-3/4” 3/4” Optional
End Section 11142264-8 2 25 x 387 x 508 1.0x 15.25x20.01 | 11081027-2 13976433-6
M20 X 65 M20 12
O o0 o o
c oo &
3/47x 2-3/4” 3/4” Optional
Wear Plate 11142033-7 2 30x310x550 | 1.18x12.2x21.65 | 11142572-4 13976433-6
M20 X 55 M20 8
o o
= &
a B '
3/47x 2-1/4” 3/4” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”
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L90-C/D/E General Purpose Bucket )&

Bucket with Bolt-On Adapters and segments

Serial Number

e ————————
e
—— ——————.

S R ————— e e .
R — T ———
- - o F ———
= - _ T
T B
T e o= —_—
T T i e - —
- W
——
S

Bucket Components Bucket Width 98.4”

- Part Number  Quantity Dimensions Holes Diameter
Base Edge 11045945-0 1 30 x 254 x 2500 | 1.18 x 10.0 x 98.43 30 20.0 mm. 0.78”
Lo o Lo v} e} {n} 0 0

Bolt-On Edges  Part Number = Quantity m/m. Inches Bolt Nuts Qty.
Segment 11045952-6 7 30x300x230 | 1.18x11.82x9.05 11081027-2 13976433-6
M20 X 65 M20 14
o © = &
3/4"x 2-3/4” 3/4” Optional
Adapters Part Number  Quantity Description Thoot - Size 15 Type Part Number  Qty.
11417096 8 Center 2 GPL 11417125 8
978950 16 Bolt - M20 X 80 AML 11417126 8
13976433 16 Nuts - M20 AMXL 11417127 8
Locking Device complete Part Number  Qty.
11417164 2 Corner 11417145 8
13806546 4 Bolt - 1 1/4” UNC
1t 13806833 4 Nuts - 1 1/4” UNC
13960150 4 Washer 31 x 58

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4
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L90-B/C General Purpose Bucket )&

Bucket with bolt-on edges

Serial Number

92390 92431 92477
82583 92585 90821
94553 94554 94646 o

94649
- S ——— —————
e
3 L —
i ;-'
Bucket Components Bucket Width 104.3”
Part Number Quantity Dimensions Holes Diameter
Base Edge 11081682-4 1 30 x254 x 2650 | 1.18 x 10.0 x 104.33 25 20.0 mm.0.78”
n} (=} o (a) {n) (n} n} (n)
i G v o o0 L) L} {w) {w {w {m {w} in il L v o
- 1
Bolt-On Edges Part Number  Quantity m/m. Inches Bg N Q
Center 11011111-9 1 25 x 300 x 1348 1.0x11.82x53.07 | 11081027-2 13976433-6
M20 X 65 M20 9
© © © © © o © o o =
3/47x 2-3/4” 3/4” Optional
End Section 11011112-7 2 25 x 387 x 646 1.0x 15.25x25.43 | 11081027-2 13976433-6
M20 X 65 M20 12
3/47x 2-3/4” 3/4” Optional
Wear Plate 11142033-7 2 30x310x550 [1.18x12.2x21.65 | 11142572-4 13976433-6
M20 X 55 M20 8
o O
L &
3/47°x 2-1/4” 3/4” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”
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L90-C/D/E General Purpose Bucket )&

Bucket with bolt-on edges

Serial Number
93845 93847 93848
93859 93854 93862

93865 80181 80183
82609 82611

—_—
E——
———————————n.
N
— | ————
A ————S————.
T — L —————S——
—— e—

~ - i

- m T --_—

Bucket Components Bucket Width 104.3”
Part Number  Quantity Dimensions Diameter
Base Edge 11045661-3 1 30 x 254 x 2650 | 1.18 x 10.0 x 104.33 30 20.0 mm.0.78”
(<] (<] [~} 0 ] a
o ] (x] (w] v} ! v} vl Ly Q Lrs i l ] e ) u} r o] {w]
Bolt-On Edges Part Number = Quantity m/m. Inches Bg N Q
Center 11045948-4 1 25x300x 1494 | 1.0x11.82x58.80 | 11081027-2 13976433-6
M20 X 65 M20 8
== O
3/4”x 2-3/4” 3/4” Optional
End Section 11045947-6 2 25 x 387 x 574 1.0x 15.25x22.60 | 11081027-2 13976433-6
M20 X 65 M20 12
e ¢ ¢ o
3/4’x 2-3/4” 3/4” Optional
Wear Plate 11142033-7 2 30x310x550 [1.18x12.2x21.65 | 11142572-4 13976433-6
M20 X 55 M20 8
(u] O
O ‘ ‘ O %%
3/47x 2-1/4” 3/4” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”
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L90-C/D/E General Purpose Bucket )&

Bucket with Bolt-On Adapters and segments

Serial Number

93845 93847 93848
93859 93854 93862

93865 80181 80183 -
5.- _;: - — ——
-~ - .
- — e - = ——
— -_' -

Gaalalg mponents
Diameter

|
Part Number  Quantity Dimensions

Base Edge 11045661-3 1 30 x 254 x 2650 | 1.18 x 10.0 x 104.33 30 20.0 mm. 0.78”
Q 0 0
0 o Q 0 0 Q 0 0 o) 0o © 9o 0o 9 © o
Bolt-On Edges  Part Number | Quantity m/m. Inches ‘ Bolt Nuts Qty.
Segment 11045949-2 7 30 x 300 x 245 1.18x11.82x9.65 @ 11081027-2 13976433-6
M20 X 65 M20 14
o o &
3/4’x 2-3/4” 3/4” Optional
Adapters Part Number | Quantity Description ‘ Thoot - Size 15 Type Part Number  Qty.
11417096 8 Center GPL 11417125 8
978950 16 Bolt - M20 X 80 AML 11417126 8
13976433 16 Nuts - M20 AMXL 11417127 8
‘ Locking Device complete Part Number  Qty.
= 11417164 2 Corner 11417145 8
13806546 4 Bolt- 1 1/4” UNC
e/ 13806833 4 Nuts - 1 1/4” UNC
13960150 4 Washer 31 x 58

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4
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L90-B/C General Purpose Bucket )&

Bucket with bolt-on edges

Serial Number A

91769

Bucket Components Bucket Width 112.3”
Part Number  Quantity Dimensions Holes Diameter
Base Edge 11010396-7 1 35x 254 x 2854 | 1.37 x 10.0 x 112.37 25 20.0 mm.0.78”

__

Bolt-On Edges ~ Part Number  Quantity m/m. Inches
Center 1805013 1 25 x 254 x 1600 1.00 x 10.0 x 63.00 | 11081027-2 13976433-6
M20 X 65 M20 9
3/4”x 2-3/4” 3/4” Optional
End Section 2526416 2 25 x 254 x 622 1.00 x 10.0 x 24.50 | 11081027-2 13976433-6
M20 X 65 M20 6
o o o i"i 6%
3/4”x 2-3/4” 3/4” Optional
] | .
Center 11011153-1 1 25x 350 x 1600 | 1.00 x 13.78 x 63.00 | 11081027-2 13976433-6
M20 X 65 M20 9
3/4”x 2-3/4” 3/4” Optional
End Section 11011154-9 2 25 x 461 x 622 1.00 x 18.15x 24.50 | 11081027-2 13976433-6
M20 X 65 M20 10
3/4°x 2-3/4” 3/4”Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”
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1
General Purpose Bucket ’&

Bucket with Weld-on Adapters and segments

L90-C/D/E

Serial Number <
e —
e ——..
— | e—
R s

93843
S —— ————.
= T —ee ..
T ——— e ————————
v e —

I
Base Edge 11045946-8 1 30 x 254 x 2500 | 1.18 x 10.0 x 98.42 14 20.0 mm. 0.78”
(u} ] it (u] L] L} o Ll (u} n} o {u] (] L
0000
Bolt-On Edges  Part Number = Quantity m/m. Inches Ba A -
Segment 11045952-6 7 30x300x230 | 1.18x11.82x9.05  11081027-2 13976433-6
M20 X 65 M20 14
G
3/4"x 2-3/4” 3/4” Optional
Wear Plate 11142033-7 2 30x310x550 1.18x12.2x21.65 @ 11142572-4 13976433-6
M20 X 55 M20 8
u) O
L = &
3/4"x 2-1/4” 3/4” Optional
Adapters Part Number  Quantity Description Thoot - Size 15 Type Part Number  Qty.
11417094 8 Flush-mounted GPL 11417125 8
AML 11417126 8
T AMXL 11417127 8
11417095 8 Top Leg 1 1/2 Locking Device complete Part Number  Qty.
11417145 8

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”
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L90-C/D/E General Purpose Bucket )&

Bucket with Weld-on Adapters and segments

Serial Number

93847 93858 93849
93861 93855 93864

T —e .
80182 80184 82610 o
a7 —_— —_—
82612 - A - - e ——
A e —

Base Edge 11045944-3 1 30 x 254 x 2650 | 1.18 x 10.0 x 104.33 14 20.0 mm. 0.78”
u] (m] o (u] - {a] u} i (u] u] u] (u] (m] o
00000
Bolt-On Edges  Part Number  Quantity m/m. Inches
Segment 11045949-2 7 30x300x245 | 1.18x11.82x9.65 11081027-2 13976433-6
‘ M20 X 65 M20 14
o =
3/47x 2-3/4” 3/4” Optional
Wear Plate 11142033-7 2 30x310x550 ' 1.18x12.2x21.65 | 11142572-4 13976433-6
M20 X 55 M20 8
n) O
(] m) %
3/4’x 2-1/4” 3/4” Optional

Adapters Part Number = Quantity Description art Numbe
11417094 8 Flush-mounted = GPL 11417125 8
AML 11417126 8
) AMXL 11417127 8
11417095 8 Top Leg 1 1/2 Locking Device complete Part Number  Qty.
11417145 8

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”
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L90-B/C/D/E Light Material Bucket a5l

Bucket with bolt-on edges

Serial Number

A
———
92687 92688 82514 —— -
—— | ———————.
——————————— ———.
. —— ——
- S ——
- L ————
S . ——
= .- ——
- -
Bucket Components Bucket Width 108.2”
Part Number Quantity Dimensions Holes Diameter
Base Edge 11082218-6 1 30 x 254 x 2750 1.18 x 8.0 x 108.2 21 20.0 mm.0.78”
Q (] (o] (e Q (o] (o] (o] 0 O Q C L] o] o] (o] -]
. 0 0 0 0
Bolt-On Edges Part Number = Quantity m/m. Inches Bo N Q
Center 11081051-2 1 25x 300 x 1441.4 | 1.0x 11.82x56.75 | 11081027-2 13976433-6
M20 X 65 M20 9
e © ©o e © © o ©o o i"‘ni.
3/47x 2-3/4” 3/4” Optional
End Section 11011112-7 2 25 x 387 x 646 1.0x 15.25x25.43 | 11081027-2 13976433-6
M20 X 65 M20 12
O (m O (m,) { -
—yi @
o c © o (
3/4’x 2-3/4” 3/4” Optional
Wear Plate 11142033-7 2 30x310x550 [1.18x12.2x21.65 | 11142572-4 13976433-6
M20 X 55 M20 8
(u] (u]
ﬁ AT ﬁ
3/4°x 2-1/4” 3/4” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”
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L90-D/E

Light Material Bucket )&

Bucket with bolt-on edges

Serial Number

82511 82512

Bucket Components

Bucket Width 118.10”
W Part Number  Quantity Dimensions Holes Diameter
Base Edge 11082219-4 1 35x270 x 3000 | 1.37 x 10.6 x 118.11 19 20.0 mm.0.78”
(u] (u] (u] o (a3 L
(w) (v (v) (v 0 (v) (w) (v) L (o) (] (v (o) (v Lo
- ]
Bolt-On Edges  Part Number = Quantity m/m. Inches Bo N Q
Center 11082755-7 1

25x350x1741.4 | 1.0x13.78 x68.56 | 11081027-2 13976433-6

M20 X 65 M20 9
® © © © © @ © ®© © (
3147 2-314” 314 Optional
End Section 11011154-9 2 25x461x622 | 1.0x18.15x24.50 | 11081027-2 13976433-6
M20 X 65 M20 10
e e o o
[
L &
3147 2-314” 3/4” Optional
Wear Plate 11142033-7 2 30x310x550 1.18x12.2x21.65 11142572-4 13976433-6
M20 X 55 M20 8
(u) () By
=
o - )
3147 2-1/4” 314" Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”
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L110 -E General Purpose Bucket )&

Bucket with bolt-on edges

Serial Number

93869 93870 93876
93872 93882 80145

80939 80941 82117

82360
Bucket Components Bucket Width 113.4”
m Part Number Quantity Dimensions Diameter
Base Edge 11045768-6 1 35x270x2880 1.37 x10.6x 113.38 37 20.0 mm.0.78”
Bolt-On Edges  Part Number = Quantity m/m. Inches Bo N Q
Center 11045809-8 1 25 x 350 x 1624 1.0x 13.78 x 63.93 | 11081028-0 13976433-6
M20 X 70 M20 11
o 000 000 000 ) o
3/4” Optional
End Section 11045808-0 2 25 x 461 x 624 1.0x18.17 x 24.56 | 11081028-0 13976433-6
M20 X 70 M20 14
e &
3/4°x 3 3/4 Optional
Wear Plate 11142033-7 2 30x310x550 [1.18x12.2x21.65 11142572-4 13976433-6
M20 X 55 M20 8
o o
3/4°x 2-1/4” 3/4 Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”
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L110 -E General Purpose Bucket )&

Bucket with Bolt-On Adapters and segments

Serial Number

93869 93870 93876
93872 93882 80145

————— —
80939 80941 82117 I —————

Part Number  Quantity Dimensions Diameter
Base Edge 11045768-6 1 35x270x2880 | 1.37 x10.6 x 113.38 37 20.0 mm. 0.78”

Bolt-On Edges  Part Number = Quantity m/m. Inches [ Bolt Nuts Qty.
Segment 11045810-6 7 30x350x280 | 1.18x13.77x 11.02 = 11081027-2 13976433-6
M20 X 70 M20 21

3/4"x 3" 3/4” Optional
Adapters Part Number  Quantity Description ‘
' 11417099 8 Center = AML 11417126 8
978951 16 Bolt - M20 X 90 AMXL 11417127 8
] 13976433 16 Nuts - M20
- ‘ Locking Device complete Part Number  Qty.
11417164 2 Corner 11417145 8
13806546 4 Bolt- 1 1/4” UNC
SRt 13806833 4 Nuts - 1 1/4” UNC
13960150 4 Washer 31 x 58

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4
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1
L110 - E General Purpose Bucket )&

Bucket with bolt-on edges

Serial Number

80576 82511 82512
82590 92689 92690

Bucket Components Bucket Width 118.10”
Part Number  Quantity Dimensions Diameter
Base Edge 11082219-4 1 35x270x 3000 | 1.37 x 10.6 x 118.11 19 20.0 mm.0.78”
Lu) (] o O () i)
¥} Le) Ll a3 ) 7} Ll e} L o L] Lv] L) ) L)
Bolt-On Edges Part Number  Quantity m/m. Inches Bo N Q
Center 11082755-7 1 25x350x1741.4 | 1.0x13.78 x68.56 | 11081028-0 13976433-6
M20 X 70 M20 9
© © © © © © © o o ﬁ;—@é
3/47x 2-3/4” 3/4” Optional
End Section 11011154-9 2 25 x 461 x 622 1.0x 18.15x24.50 | 11081028-0 13976433-6
M20 X 70 M20 10
o o O =
3/4°x 2-3/4” 3/4” Optional
Wear Plate 11142033-7 2 30x310x550 | 1.18x12.2x21.65 | 11142572-4 13976433-6
M20 X 55 M20 8
(=] (=]
O { ‘ O %
3/4’x 2-1/14” 3/4” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”
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L110 -E Light Material Bucket 2l

Bucket with bolt-on edges

Serial Number

82044 82045 92684

3 ~ — B
Bucket Components Bucket Width 134.0”
I
m Part Number Quantity Dimensions Holes Diameter
Base Edge 11011630-8 1 25x203 x 3402 | 1.00 x 8.00 x 134.00 25 20.0 mm.0.78”
Bolt-On Edges Part Number = Quantity m/m. Inches Bo N Q
Center 11011631-6 1 25x 300 x2098.0 | 1.0x 11.82x82.60 | 11081027-2 13976433-6
| | M20 X 65 M20 13
| |
[B=) & o & a) e o) & © o ) e} &
| | (2 ®
| ‘ 3/4"x 2-3/4” 3/4" Optional
End Section 110111127 2 25x387x646 | 1.0x15.23x25.43 | 11081027-2 13976433-6
M20 X 65 M20 12
o0 00
o o o o
3/4"x 2-3/4" 3/4" Optional
Wear Plate 11142033-7 2 30x310x550 [1.18x12.2x21.65 | 11142572-4 13976433-6
M20 X 55 M20 8
u) (v)
3/4°x 2-1/4” 314" Optional
Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”
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2678

L120 -B General Purpose Bucket
Bucket with bolt-on edges
Serial Number A B
91452
Bucket Components Bucket Width 95.6”
Part Number  Quantity Dimensions Holes Diameter
Base Edge 11010394-2 1 25 x 203 x 2430 1.0x8.0x95.6 25 16.0 mm.0.63”
u} o a ] o] o (n] 0 o
i G o & o () 0 Q Q Q Q Q o i) o i [
AT ol
1
Bolt-On Edges ~ Part Number = Quantity m/m. Inches | B A -
Center 2561771-3 1 20x 203 x 1378.0 | 0.75x8.0x54.25 |13930787-0 13968904-6
M16 X 55 M16 9
© © © © © © ©e ©o o ['“"“:w.ﬁw'm ﬁi@ﬁ
5/8'x 2 1/4" 5/8" Optional
End Section 2518689-1 2 20 x 203 x 521 0.75x8.0x20.51 | 13930787-0 13968904-6
M16 X 55 M16 8
o o o O . %
5/8"x 2 1/4" 5/8" Optional
Option B
Center 1101141241 1 20 x 280 x 1378.0 | 0.75x 11.0x 54.25 | 13930787-0 13968904-6
M16 X 55 M16 9
© © © © © @ © © o [\"""“iim"‘m @
5/8"x 2 1/4" 5/8" Optional
End Section 11011413-9 2 20 x 367 x 521 0.75x 14.4 x 20.51 | 13930787-0 13968904-6
M16 X 55 M16 12
) i m) m) __
iy &
5/8"x 2 1/4" 5/8"Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 5/8”
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1
L120-B/C General Purpose Bucket )&

Bucket with bolt-on edges

Serial Number A
91769
Bucket Components Bucket Width 112.3”
I 1
Part Number Quantit Dimensions Holes Diameter
Base Edge 11010396-7 1 30 x 254 x 2854 | 1.18 x10.0 x 112.37 25 20.0 mm.0.78”
BTN ol
0]
; L
Bolt-On Edges  Part Number  Quantity m/m. Inches s s -~
Center 1805013 1 25 x 254 x 1600 1.00x 10.0x 63.00 | 11081027-2 13976433-6
M20 X 65 M20 9
E 5 t‘év“j
3/47x 2-3/4” 3/4” Optional
End Section 2526416 2 25 x 254 x 622 1.00 x 10.0 x 24.50 | 11081027-2 13976433-6
M20 X 65 M20 6
S0 == &
3/47x 2-3/4” 3/4” Optional
Option B | | I
Center 110111531 1 25x 350 x 1600 | 1.00 x 13.78 x 63.00 | 11081027-2 13976433-6
M20 X 65 M20 9
3/47x 2-3/4” 3/14” Optional
End Section 110111549 2 25 x 461 x 622 1.00 x 18.15 x 24.50 | 11081027-2 13976433-6
M20 X 65 M20 10
3/47x 2-3/4” 3/4” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”
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L120-C/D/E General Purpose Bucket )&

Bucket with bolt-on edges

Serial Number

93869 93870 93876
93872 93882 80145
80939 80941 82117

82360
Bucket Components Bucket Width 113.4”
Part Number Quantity Dimensions Diameter
Base Edge 11045768-6 1 35x270x2880 | 1.37 x 10.6 x 113.38 37 20.0 mm.0.78”
Bolt-On Edges  Part Number = Quantity m/m. Inches Ba D Q
Center 11045809-8 1 25x350x 1624 | 1.0x 13.78 x63.93 | 11081028-0 13976433-6
M20 X 70 M20 11
o 00O 00O 00O O (il
3/4°x 37 3/4” Optional
End Section 11045808-0 2 25 x 461 x 624 1.0x 18.15x24.56 | 11081027-2 13976433-6
M20 X 70 M20 14
= &
3/4’x 37 3/4” Optional
Wear Plate 11142033-7 2 30x310x550 |1.18x12.2x21.65 | 11142572-4 13976433-6
M20 X 55 M20 8
O (u]
.- o
3/47x 2-1/4” 3/4” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”

50 WHEEL LOADERS




1
L120-C/D/E General Purpose Bucket )&

Bucket with Bolt-On Adapters and segments

Serial Number

93869 93870 93876
93872 93882 80145
80939 80941 82117
82360

meonents Bucket Width 113.4”

B Part Number  Quantity Dimensions Holes Diameter
Base Edge 11045768-6 1 35x270x2880 @ 1.37 x10.6 x 113.38 37 20.0 mm. 0.78”
e —
Bolt-On Edges  Part Number  Quantity m/m. Inches | Bolt Nuts Qty.
Segment 11045810-6 7 30x350x280 | 1.18x13.77x 11.02 11081027-2 13976433-6
M20 X 70 M20 21
3/4’x 3" 3/4” Optional
Adapters Part Number = Quantity Description ‘ Thoot - Size 15 Type Part Number  Qty.
) 11417099 8 Center AML 11417126 8
978951 16 Bolt - M20 X 90 AMXL 11417127 8
13976433 16 Nuts - M20
‘ Locking Device complete Part Number  Qty.
11417164 2 Corner 11417145 8
13806546 4 Bolt - 1 1/4” UNC
17 13806833 4 Nuts - 1 1/4” UNC
13960150 4 Washer 31 x 58

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4
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L120-C/D/E Light Material Bucket )&

Bucket with bolt-on edges

Serial Number

92689 92690

Bucket Components

Bucket Width 118.10”
Part Number  Quantity Dimensions Diameter
Base Edge 11082219-4 1 35x270x 3000 |1.37 x 10.6 x 118.11 19 20.0 mm.0.78”
a (u] o i} (] Al
L] v} (7] L) ) ] (7] L] o o o o el L) el
Bolt-On Edges Part Number  Quantity m/m. Inches Bo N Q
Center 11082755-7 1 25x350x 17414 | 1.0x13.78 x68.56 | 11081028-0 13976433-6
M20 X 70 M20 9
© © o © © © ©o o o = )
3/4"x 2-3/4 3/4” Optional
End Section 11011154-9 2 25 x 461 x 622 1.0x18.15x24.50 | 11081028-0 13976433-6
M20 X 70 M20 10
o o O
‘ T i%
3/47x 2-3/4” 3/4” Optional
Wear Plate 11142033-7 2 30x310x550 | 1.18x12.2x21.65 | 11142572-4 13976433-6
M20 X 55 M20 8
L &
(u) { ‘ o
3/4"x 2-1/4" 3/4” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”
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L120-B/C/D/E Light Material Bucket ¢l

Bucket with bolt-on edges

Serial Number

82044 82045 92684
92335 94695 94815

—
—_———.
e e—.

= - -
Bucket Components Bucket Width 134.0”

m Part Number Quantity Dimensions Holes Diameter
Base Edge 11011630-8 1 25 x203 x 3402 | 1.00 x 8.00 x 134.00 25 20.0 mm.0.78”

Bolt-On Edges Part Number = Quantity m/m. Inches Bo N Q
Center 11011631-6 1 25x 300 x 2098.0 | 1.0x 11.81x82.60 | 11081027-2 13976433-6

M20 X 65 M20 13

| 1
[ |
[B=) & o & a) & o) =) © e} ) e} &
| |
| |

3/4’x 2-3/4” 3/4” Optional
End Section 11011112-7 2 25x387x646 | 1.0x1523x25.43 | 11081027-2 13976433-6
M20 X 65 M20 12
o0 00
(ml e @
3/47x 2-3/4” 3/4” Optional
Wear Plate 11142033-7 2 30x310x550 |1.18x12.2x21.65 | 11142572-4 13976433-6
M20 X 55 M20 8
() (v
3/47x 2-1/4” 3/4” Optional
Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”
WHEEL LOADERS 53

Created by WCE - www.worldcuttingedges.com




L120-C/D/E General Purpose Bucket = d b

Bucket with Weld-on Adapters and segments

Serial Number

80186 80188 82118
82360 93871 93873
93881 93883 93887 = =

P E—
Base Edge 11045692-8 1 35x270x2880 @ 1.37 x 10.6 x 113.38 21 20.0 mm. 0.78”
]
Bolt-On Edges  Part Number = Quantity m/m. Inches | Bo N Q
Segment 11045810-6 7 30 x 350 x 280 1.18 x 13.77 x 11.02 1 11081028-0 13976433-6
M20 X 70 M20 21

3/4’x 3" 3/4” Optional
Wear Plate 11142033-7 2 30x310x550 1.18x12.2x21.65 | 11142572-4 13976433-6
M20 X 55 M20 8
(u] © -
O | e @
3/47x 2-1/4” 3/4” Optional
Adapters Part Number  Quantity Description | Thoot - Size 15 Type Part Number  Qty.
11417097 8 Flush-mounted i AML 11417126 8
AMXL 11417127 8
11417098 8 Top Leg 1 1/2 Locking Device complete Part Number  Qty.

11417145 8

Optional - Some manufactures produce these pieces with holes Plow Bolt of 3/4”
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1
L150 - C General Purpose Bucket )&

Bucket with bolt-on edges

Serial Number

94737 94738 94741

—
i
e ——
e ———.
e
——— | ————
—_—
A ——eee .
o — | ———
¢ —— | ————

94742
- e ————  ———eeees
S ——
- L — —
- T
- = —
~ E - _
~ e —
Bucket Components Bucket Width 118.1”
Part Number Quantity Dimensions Diameter
Base Edge 11082598-1 1 40 x 300 x 3000 ' 1.50x 11.8 x 118.1 30 24.0 mm.0.94"
e ] e ] L] N} (n] (n]
a0 o o I ! o o o o a a0 o 0 oo
e
Bolt-On Edges Part Number = Quantity m/m. Inches Bo N Q
Center 11082665-8 1 30x380x1618.7 | 1.18 x 14.96 x 63.73 | 11081070-2 948836-2
M24 X 80 M24 8
1"x 3-1/4” 1” Optional
End Section 11082664-1 2 30x480x687.5 | 1.18 x 18.89 x 27.07 | 11081070-2 948836-2
M24 X 80 M24 12
o o o
{'m| m (m) 0 @
1"x 3-1/4” 1” Optional
Wear Plate 11111811-3 2 30x380x600 | 1.18x 14.96 x 23.62 | 11142570-8 948836-2
p M24 X 60 M24 8
- : &
(m) (@)
| 1"x 2-1/2” 1” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”
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|
L150-C/D/E General Purpose Bucket )&

Bucket with bolt-on edges

Serial Number

- —
80324 80326 80328 |
80736 80754 82665 f———— W
93697 93698 93708 & 000
93703 93709 93713

| ——
e ——

— ———————

. ——————e——

T —— | —

e ——— —

- —
E T —
= o -

Bucket Components Bucket Width 118.1”
Part Number Quantity Dimensions Holes Diameter
Base Edge 11111884-0 1 40 x 300 x 3000 | 1.50 x 11.8 x 118.1 30 24.0 mm.0.94”

] ] g n] 0 u}

&0 i o (I - B < v o oo oo 2 a3 (= - s

Bolt-On Edges Part Number = Quantity m/m. Inches Bo N Q
Center 11111886-5 1 30x380x 1682 | 1.18 x 14.96 x 66.22 | 11081070-2 948836-2

M24 X 80 M24 8

1"x 3-1/4” 1” Optional
End Section 11111885-7 2 30 x 480 x 655 1.18 x18.89 x 26.18 | 11081070-2 948836-2
M24 X 80 M24 12
oo OO
o o O 0O @
1"x 3-1/4” 17 Optional
Wear Plate 11111811-3 2 30x380x600 | 1.18 x 14.96 x 23.62 | 11142570-8 948836-2
p . M24 X 60 M24 8
y
()] (m) ’
== &
o o '
I 1"x 2-1/2” 1” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”
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L150-C/D/E General Purpose Bucket )&

Bucket with Bolt-On Adapters and segments

Serial Number

80324 80326 80328

S
—
e ———.
——
80736 80754 82665 —_— —

T — ——————
93703 93709 93713 = = y —
_K‘:;—-:- —_—
= oK S
- = - —_—
= T —
= -~

Base Edge 11111884-0 1 40 x 300 x 3000 | 1.50x 11.8 x 118.1 30 24.0 mm. 0.94”

el o el O G ] )

< Q o < =] ] o o o o Lv) o L) o < Q < < o < <

I
Bolt-On Edges  Part Number = Quantity m/m. Inches T P =V
Segment 11111054-0 7 35x380x270 | 1.37 x 14.96 x 10.62 | 11081070-2 948836-2
I M24 X 80 M24 14
¢ o
1"x 3-1/4” 17 Optional
Adapters Part Number | Quantity Description |
11417107 8 Center GPL 11417128 8
963361 16 Bolt - M24 X 100 AML 11417129 8
948836 16 Nuts - M24 AMRL 11438859 8
955905 16 Washer 25 x 45
| Locking Device complete Part Number  Qty.
11417165 2 Corner 11417146 8
963361 4 Bolt - M24 X 100
955905 4 Nuts - M24
- 948836 4 Washer 25 x 45

Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”
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|
L150-C/D/E General Purpose Bucket )&

Bucket with bolt-on edges

Serial Number

- —
Y
82509 82510 93700 — .
— T ——.
93705 93711 93714 e ————SS———..
e ———
- L —
94739 94740 94743 —— e S—
e — ———
94744
-
~ SN <
Bucket Components Bucket Width 126"
Part Number Quantity Dimensions Holes Diameter
Base Edge 11082599-9 1 40 x 300 x 3200 | 1.5x 11.8 x 125.98 30 24.0 mm.0.94”
] ] g n] 0 u}
&0 i o oo i o oo 0 e B R (=R R G0
'
Bolt-On Edges Part Number = Quantity m/m. Inches Bo N Q
Center 11082666-6 1 30x380x1818 | 1.18 x14.96 x 71.57 | 11081070-2 948836-2
M24 X 80 M24 8
D=\
1"x 3-1/4” 1” Optional
End Section 11082664-1 2 30x480x687 | 1.18 x 18.90 x 27.07 | 11081070-2 948836-2
M24 X 80 M24 12
O o o O
O o ©o 0 @
1"x 3-1/4” 17 Optional
Wear Plate 11111811-3 2 30x380x600 | 1.18 x 14.96 x 23.62 | 11142570-8 948836-2
p . M24 X 60 M24 8
y
- - &
© (u)
I 1"x 2-1/2” 1” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”
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L150-C/D/E

Serial Number

82509
93705
93724
94739

94744

82510
93711
94686
94740

93700
93714
94735
94743

General Purpose Bucket )&

Bucket with Bolt-On Adapters and segments

Base Edge 11082599-9 1 40 x 300 x 3200 | 1.5x 11.8 x 125.98 30 24.0 mm. 0.94”
(o} o} o 0 0
0 o © o o © o © O 0 0 2 © 0 O © 0o O O
I
Bolt-On Edges  Part Number  Quantity m/m. Inches I = h -
Segment 11111887-3 7 35x380x300 | 1.37x14.96 x 11.81 | 11081070-2 948836-2
I M24 X 80 M24 14
o o == ©
1"x 3-1/4” 17 Optional
Adapters Part Number | Quantity Description |
11417107 8 Center GPL 11417128 8
963361 16 Bolt - M24 X 100 AML 11417129 8
948836 16 Nuts - M24 AMRL 11438859 8
955905 16 Washer 25 x 45
‘ Locking Device complete Part Number  Qty.
2 11417165 2 Corner 11417146 8
963361 4 Bolt - M24 X 100
955905 4 Nuts - M24
948836 4 Washer 25 x 45

Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”
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L150-C/D/E General Purpose Bucket ’&

Bucket with Weld-on Adapters and segments

Serial Number

80735 82664 80755
93699 93704 93707 , &
93710

B
——
——
80323 80325 80327 f———
—— ————
———— —————————
T ———
————————— | ——————.

O

Base Edge 11082773-0 1 40 x 300 x 3000 | 1.50x 11.8 x 118.1 14 24.0 mm. 0.94”
o o o (u] (=} o o c u] (=] o (u] o o
I
- o
Bolt-On Edges  Part Number | Quantity m/m. Inches I Bs b -
Segment 11111055-7 7 35x380x280 | 1.18x14.96x 11.02 11081070-2 948836-2
l M24 X 80 M24 14
o o
1"x 3-1/4” 1” Optional
Wear Plate 11111811-3 2 30x380x600 | 1.18x14.96 x 23.62  11142570-8 948836-2
M24 X 60 M24 8

Adapters Part Number | Quantity Size aalara
Flush-mounted 11417105 8 LA20 ) GPL 11417128 8
11417108 8 LA30 AML 11417129 8

AMRL 11438859 8

Locking Device complete | 11417146 8

R N R
Adapters Part Number | Quantity Size ‘ Thoot— Size 30 Type Part Number  Qty.
Top Leg 1 1/2 11417106 8 LA20 ) GPL 11417134 8
11417109 8 LA30 AML 11417135 8

AMRL 11417136 8

Locking Device complete | 11417147 8
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I | 1
L150-C/D/E General Purpose Bucket

Bucket with Weld-on Adapters and segments

Serial Number

—
———————S—.

93722 — ———..

D sssss—

— |

e ————————— | e———
» . N —— e —————.
. e ——————— —————

| »“|

Base Edge 11045995-5 1 40 x 300 x 3030 | 1.50x 11.8 x 119.2 14 24.0 mm. 0.94”
(n) o L= o o o (u] (=] o o o o o o
I
, P
Bolt-On Edges  Part Number | Quantity m/m. Inches I = i -
Segment 11111055-7 7 35x380x280 | 1.37x14.96x 11.02  11081070-2 948836-2
‘ M24 X 80 M24 14
° = = ©&
1"x 3-1/4” 1” Optional
Wear Plate 11111811-3 2 30x380x600 | 1.18x14.96 x 23.62  11142570-8  948836-2
M24 X 60 M24 8

Adapters Part Number | Quantity Size

Flush-mounted 11417105 8 LA20 ) GPL 11417128 8
11417108 8 LA30 AML 11417129 8
i AMRL 11438859 8
Locking Device complete | 11417146 8

1 S I

Adapters Part Number | Quantity Size ‘
Top Leg 1 1/2 11417106 8 LA20 i GPL 11417134 8
11417109 8 LA30 AML 11417135 8
> AMRL 11417136 8
Locking Device complete . 11417147 8
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62

L150-C/D/E

Serial Number

93702 93706 93712
93725 93730 93732
93736 93747

General Purpose Bucket

Bucket with Weld-on Adapters and segments

2048

—
...
—————
—————

———————.

A ——.

———— .

o — ————————

- —_———
ot S —————— e ——..
-_— .

- ———— ——————
= - - - ———

e —

> B
= ——
- = - . N
= - -

- —

Base Edge 11045996-3 1 40 x 300 x 3230 | 1.50x 11.8 x 127.1 14 24.0 mm. 0.94”
o o < o [=] o o (=] (=] o k=l (=] =] =1
Bolt-On Edges  Part Number | Quantity m/m. Inches I Ra A
Segment 11111888-1 7 35x380x310 | 1.37x14.96 x 12.20 | 11081070-2  948836-2
l M24 X 80 M24 14
0 @ == &
1"x 3-1/4” 1” Optional
Wear Plate 11111811-3 2 30x380x600 | 1.18x14.96 x 23.62 | 11142570-8  948836-2
M24 X 60 M24 8
(o o)
()] o
1"x 2-1/2” 1” Optional
Adapters Part Number | Quantity Size ‘
Flush-mounted 11417105 8 LA20 ) GPL 11417128 8
11417108 8 LA30 AML 11417129 8
S AMRL 11438859 8
Locking Device complete | 11417146 8
- _ _ _—@CG} ]
Adapters Part Number | Quantity Size ‘
Top Leg 1 1/2 11417106 8 LA20 ) GPL 11417134 8
11417109 8 LA30 AML 11417135 8
> AMRL 11417136 8
11417147 8

Locking Device complete

WHEEL LOADERS

Created by WCE - www.worldcuttingedges.com




L150-D/E

Light Material Bucket 25l

Bucket with bolt-on edges

Serial Number

82458 82459

Bucket Components
m Part Number Quantity

Bucket Width 134.0"

Dimensions Holes Diameter
Base Edge 11111760-2 1 40 x 300 x 3400 1.5x11.8 x 133.8 37 24.0 mm.0.94”
Bolt-On Edges Part Number = Quantity m/m. Inches Bolt Nuts Qty.
Center 11111776-8 1 30x380x 1954 | 1.18x14.96x 77.0 | 11081070-2 948836-2
M24 X 80 M24 9
| [
| [
‘ L LY L e Vi A e - = l%
| |
| |
1"x 3-1/4” 17 Optional
End Section 11111775-0 2 30x480x719 |1.18x18.90x28.30  11081070-2 948836-2
M24 X 80 M24 14
1"x 3-1/4” 1” Optional
Wear Plate 11111811-3 2 30x380x600 |1.18x14.96 x23.62 | 11142570-8 948836-2
M24 X 60 M24 8
/"/ A
. . &
(u) O
‘ 17X 2-1/2" 1 Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”
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L150 - E Light Material Bucket )&

Bucket with bolt-on edges

Serial Number

80799 82018 91679
91758 92271

-

——

e —
— ————————
— —————.
_
——— | ——————————————.
————— | ————
— | ———
— | —

~ S N
~ N - —
.- R
Bucket Components Bucket Width 157.4"
W Part Number Quantity Dimensions Diameter
Base Edge 11045301-6 1 30 x 254 x 4000 | 1.18x 10.0 x 157.4 26 24.0 mm.0.94”

Bolt-On Edges Part Number = Quantity m/m. Inches ‘ Bolt Nuts Qty.
Center 11081067-8 1 30 x 380 x 2266,9 | 1.18 x 14.96 x 89,25 | 11081070-2 948836-2
| ‘ M24 X 80 M24 12
| \
| ‘ -
| L =4 L =4 L =34 L =4 L= =14 k =4 =4 = L =4 = = @
| \
| \
1"x 3-1/4” 1” Optional
End Section 11081069-4 2 30x480x863,6 | 1.18x18.90x34.0 | 11081070-2 948836-2
M24 X 80 M24 14
O ) " L) %
O ) O L
1"x 3-1/4” 1” Optional
Wear Plate 11111811-3 2 30x380x600 |1.18x 14.96 x23.62 | 11142570-8 948836-2
M24 X 60 M24 8
(s) o | o
= &
(u) (8]
) 1"x 2-1/2” 1” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”
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1
L160 General Purpose Bucket )&

Bucket with bolt-on edges

Serial Number A “ B
Bucket Components Bucket Width 126.0”
I I T
Part Number  Quantit Dimensions Holes Diameter
Base Edge 11011913-8 1 40 x 300 x 3200 | 1.50x 11.8 x 125.9 21 20.0 mm.0.78”
o 5
. .|
Bolt-On Edges  Part Number  Quantity m/m. Inches
Center 2561774-7 1 30 x305x1466.8 | 1.18x12.0x57.75 | 11081027-2 13976433-6
M20 X 65 M20 7
= ®
3/47x 2-3/4” 3/4” Optional
End Section 2541824 2 30 x 305 x 863.6 118 x 12.0x34.0 | 11081027-2 13976433-6
M20 X 65 M20 10
{ D= @
3/47x 2-3/4” 3/4” Optional
. | .
Center 11011410-5 1 30 x305x1466.8 | 1.18x12.0x57.75 | 11081027-2 13976433-6
M20 X 65 M20 7
3/47x 2-3/4” 3/4” Optional
End Section 11011411-3 2 30x406x863.6 1.18x16.0x 34.00 | 11081027-2 13976433-6
M20 X 65 M20 14
3/47x 2-3/4” 3/4”Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”
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1
L180-C/D/E General Purpose / Light Material Bucket )&

Bucket with bolt-on edges

Serial Number

82509 82510 93705
93724 93729 93731
93735 93738 94744

94745 94746 94747 ——
94748 94749 o

_—
e
e —————_—
———E..
—— | ————_.
A TEE—————..
| ——— —
— —

. —
. T ——
~ = e
- = -
Bucket Components Bucket Width 126"
Part Number Quantity Dimensions Diameter
Base Edge 11082599-9 1 40 x 300 x 3200 | 1.5x 11.8 x 125.98 30 24.0 mm.0.94”
o o o o o 0 a 0
Lo (n] n] Le} w] r] v ] (r) (vl Ln} cx v L L] Lo} n} L] L] n] L] (o] w)

Bolt-On Edges Part Number = Quantity m/m. Inches Bo N Q
Center 11082666-6 1 30x380x 1818 | 1.18 x 14.96 x 71.57 | 11081070-2 948836-2

M24 X 80 M24 8

17x 3-1/4” 1” Optional
End Section 11082664-1 2 30 x 480 x 687 1.18 x18.90 x 27.07 | 11081070-2 948836-2
M24 X 80 M24 12
oo 00
o o O 0O @
1"x 3-1/4” 1” Optional
Wear Plate 11111811-3 2 30x380x600 | 1.18 x 14.96 x 23.62 | 11142570-8 948836-2
p N M24 X 60 M24 8
y
() (m) %
|
© (u)
L 1"x 2-1/2" 1” Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”
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L180-C/D/E General Purpose / Light Material Bucket )&

Bucket with Bolt-On Adapters and segments

Serial Number

82509 82510 93705
93724 93729 93731

93735 93738 94744 -
04745 94746 94747 T TN
94748 94749 o= _ — ————
T L e S
= gj ;___‘_4 — ‘T-F-

Base Edge 11082599-9 1 40 x 300 x 3200 | 1.5x11.8 x 125.98 30 24.0 mm. 0.94”
O O O (o} 0 0
c 0 O © © ©o © o © O ©o o 9 © 0 0 © 0 o o
.
Bolt-On Edges ~ Part Number = Quantity m/m. Inches ! e hiuia -~
Segment 11111887-3 7 35 x 380 x 300 1.37 x14.96 x 11.81 | 11081070-2 948836-2
' M24 X 80 M24 14
o o e &
1"x 3-1/4” 1” Optional
Adapters Part Number | Quantity Description |
11417107 8 Center GPL 11417128 8
963361 16 Bolt - M24 X 100 AML 11417129 8
948836 16 Nuts - M24 AMRL 11438859 8
955905 16 Washer 25 x 45
| Locking Device complete Part Number  Qty.
T 11417165 2 Corner 11417146 8
963361 4 Bolt - M24 X 100
955905 4 Nuts - M24
948836 4 Washer 25 x 45
Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”
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L180-C/D/E

Bucket with bolt-on edges

Serial Number

80137 82458 82459

93726 93733 93739

Bucket Components

Bucket Width 134.0”

1
General Purpose / Light Material Bucket )&

W Part Number  Quantity Dimensions Holes Diameter
Base Edge 11111760-2 1 40 x 300 x 3400 1.5x11.8 x133.8 37 24.0 mm.0.94”
Bolt-On Edges Part Number = Quantity m/m. Inches Bolt Nuts Qty.
Center 11111776-8 1 30x380x1954 | 1.18x14.96x77.0 | 11081070-2 948836-2
‘ ) M24 X 80 M24 9
\ [
| |
| |
| |
1"x 3-1/4” 17 Optional
End Section 11111775-0 2 30x480x719 | 1.18x18.90 x 28.30 | 11081070-2 948836-2
M24 X 80 M24 14
1"x 3-1/4” 17 Optional
Wear Plate 11111811-3 2 30x380x600 | 1.18x 14.96 x23.62 | 11142570-8 948836-2
M24 X 60 M24 8
///
= &
' 1"x 2-1/2" 1 Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”

68

WHEEL LOADERS

Created by WCE - www.worldcuttingedges.com




L180-C/D/E

Serial Number

80137
93726

82458 82459
93733 93739

General Purpose / Light Material Bucket

»6°8

Bucket with Bolt-On Adapters and segments

Base Edge 11111760-2 1 40 x300x3400 @ 1.5x11.8 x133.8 37 24.0 mm. 0.94”
Bolt-On Edges  Part Number = Quantity m/m. Inches | Bolt Nuts Qty.
Segment 11111761-0 7 35x380x330 | 1.37x14.96 x 13.0 11081070-2 948836-2
M24 X 80 M24 21
1"x 3-1/4” 1” Optional
Adapters Part Number  Quantity Description Numbe
11417115 8 Center GPL 11417134 8
963361 16 Bolt - M24 X 100 AML 11417135 8
1 948836 16 Nuts - M24 AMRL 11417136 8
955905 16 Washer 25 x 45
‘ L ocking Device complete Part Number  Qty.
11417166 2 Corner 11417147 8
963361 4 Bolt - M24 X 100
955905 4 Nuts - M24
948836 4 Washer 25 x 45

Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”
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L180-C/D/E Light Material Bucket /8l

Bucket with bolt-on edges

Serial Number

82015 82016 82508
91678 91757 92192

!————
- § — —
) T ————— —
> i
. B RR—
~ ~ —_—
< . LT —
- >
Bucket Components Bucket Width 145.67”
Descrintion Part Number  Quantity Dimensions Diameter
Base Edge 11045299-2 1 30 x254 x3700 | 1.18x10.0 x 145.6 24 24.0 mm.0.94”
) xl ) 5 [v]
o O o ] e O Lo La) 0 L] o . ] Lu ] L4}
Bolt-On Edges Part Number = Quantity m/m. Inches Bolt Nuts Qty.
Center 11081066-0 1 30x380x 1965 | 1.18 x 14.96 x 77.37 | 11081070-2 948836-2
M24 X 80 M24 10
\
s - - - - = - - - -
[ = = L= & - L o L - @
\
| 17x 3-1/4” 17 Optional
End Section 11081069-4 2 30x480x863.6 | 1.18x18.90x 34.0 | 11081070-2 948836-2
M24 X 80 M24 14
17x 3-1/4” 17 Optional
Wear Plate 11111811-3 2 30x380x600 | 1.18x 14.96 x 23.62 | 11142570-8 948836-2
M24 X 60 M24 8
4 \
. - &
O (w)
1"x 2-1/2” 17 Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”
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L180-C/D/E Light Material Bucket 23l

Bucket with bolt-on edges

Serial Number

——————
80707 80799 82018
——.
91679 91758 92271

Ce—
e ——.
S ——— — ———.
e ———— ———
—— —

~ NE— —
S ;'
Bucket Components Bucket Width 157.48”
m Part Number  Quantity Dimensions Diameter
Base Edge 11045301-6 1 30 x 254 x 4000 | 1.18 x 10.0 x 157.4 26 24.0 mm.0.94”
Bolt-On Edges Part Number = Quantity m/m. Inches Bolt Nuts Qty.
Center 11081067-8 1 30 x 380 x 2267 | 1.18 x 14.96 x 89.25 | 11081070-2  948836-2
M24 X 80 M24 12
I
‘ |
| | ¢ i
S5 8 gy = L e gy = e o (= = LI Gg% @
‘ |
| |
17x 3-1/4" 1" Optional
End Section 11081069-4 2 30x480x863.6 | 1.18x18.90 x 34.0 | 11081070-2 948836-2
M24 X 80 M24 14
1"x 3-1/4" 1" Optional
Wear Plate 11111811-3 2 30x380x600 [1.18x 14.96 x23.62 | 11142570-8 948836-2
M24 X 60 M24 8
£ .‘\
y N
() w) P
(= &
(u) O
} L 17x 2-1/2" 1 Optional
Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”
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General Purpose Bucket )&

L180-C/D/E
Bucket with Weld-on Adapters and segments

Serial Number

—_——
.
.
93706 93725 93730 oo Y
..
93732 93736 93747 J —
— —————— | ———
= ——— | —
R ———— e ——

T — —
- s = —
= = = S
~ —
L —
=

Ol
Ol

|

40x300x3230 @ 1.50x11.8 x127.1 14

Base Edge 11045996-3 1
(=] (=] (=] (=] o o o (=3 Q o k= (=] o o
Bolt-On Edges  Part Number | Quantity m/m. Inches I Ra A -
Segment 11111888-1 7 35x380x310 | 1.37x14.96 x 12.20 | 11081070-2 948836-2
l M24 X 80 M24 14
0 @ == &
1"x 3-1/4” 17 Optional
Wear Plate 11111811-3 2 30x380x600 | 1.18x14.96 x 23.62  11142570-8  948836-2
M24 X 60 M24 8
(0 o
O ()
1"x 2-1/2” 1” Optional
-
Adapters Part Number | Quantity Size ‘ Thoot- Size 20 Type Part Number  Qty.
Flush-mounted 11417105 8 LA20 ) GPL 11417128 8
11417108 8 LA30 AML 11417129 8
AMRL 11438859 8

Locking Device complete | 11417146 8

| N
Quantity Size ‘ Thoot- Size 30 Type Part Number  Qty.
) 11417134 8

Adapters Part Number
Top Leg 1 1/2 11417106 8 LA20 GPL
11417109 8 LA30 AML 11417135 8
' AMRL 11417136 8

Locking Device complete | 11417147 8
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L220-D/E General Purpose )%

Bucket with bolt-on edges

Serial Number

80055 80218 80738
80749 82458 93453
93454 93456 93972
93974 93985 94979

Bucket Components Bucket Width 134.0”

Part Number  Quantity Dimensions Diameter

Base Edge 11142595-5* 1 40 x 300 x 3400 1.5x11.8 x 133.8 37 24.0 mm.0.94”
a8 @ B @ @ @ @ &

QUDD CVBINOVHIVT OOV LH OV T OTD O

Bolt-On Edges Part Number = Quantity m/m. Inches Bolt Nuts Qty.
Center 11111776-8 1 30 x 380 x 1954 1.18x14.96 x 77.0 | 11081070-2 948836-2
M24 X 80 M24 9
|
| {
| — = N =~ =g = = ~ - %
| |
|
1"x 3-1/4” 17 Optional
End Section 11111775-0 2 30x480x719 |1.18x18.90x 28.30 | 11081070-2 948836-2
M24 X 80 M24 14
1"x 3-1/4” 17 Optional
Wear Plate 11111811-3 2 30x380x600 |1.18x 14.96 x 23.62 | 11142570-8 948836-2
M24 X 60 M24 8
(u) © ﬁéa
(u) O
1"x 2-1/2” 17 Optional
*Base Edge with Countersunk Holes
Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”
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74

L220-D/E

Serial Number

2678

Bucket with Bolt-On Adapters and segments

General Purpose

~——
s
———————
. — | —————————————.
93454 93456 93972 o
- e ———
93974 93985 94979 —
=y S ————— —
— ————
A : S
’ - T —
- -
Bucket Comgonents Bucket Width 134.0”
1 1 I I
Base Edge 11142595-5* 1 40x 300 x 3400 @ 1.5x11.8 x133.8 37 24.0 mm 0.94”
& ® £ 8 ® € 8 ®
QEPO BEPOELEPEOREILPILOLPEREPOE OB O
Bolt-On Edges  Part Number = Quantity m/m. Inches Bolt Nuts Qty.
Segment 11111761-0 7 35x380x330 | 1.37x14.96x13.0 11081070-2 948836-2
M24 X 80 M24 21
= &
1"x 3-1/4” 1” Optional
Adapters Part Number  Quantity Description | Thoot - Size 30 Tvpe Part Number __ Qty.
11417115 8 Center GPL 11417134 8
963361 16 Bolt - M24 X 100 AML 11417135 8
] 948836 16 Nuts - M24 AMRL 11417136 8
955905 16 Washer 25 x 45
| Locking Device complete Part Number  Qty.
11417166 2 Corner 11417147 8
963361 4 Bolt - M24 X 100
955905 4 Nuts - M24
948836 4 Washer 25 x 45

*Base Edge with Countersunk Holes

Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”
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1
L220-D/E Light Material Bucket )&

Bucket with bolt-on edges

Serial Number

80799 82505 82506

ot

S

e ——.

————————————.

— | ———
82507 82508 93416 b c—

e ————

93449 93450 93663

. s -
- >
Bucket Components Bucket Width 145.67"
m Part Number  Quantity Dimensions Holes Diameter
Base Edge 11045299-2 1 30 x254 x3700 | 1.18x10.0 x 145.6 24 24.0 mm.0.94”

oo ) xl e ) [x)

) 0 = o . Ck ] L8 L (a) 0 o L L ) ] ] L4 ] O
Bolt-On Edges Part Number = Quantity m/m. Inches Bolt Nuts Qty.
Center 11081066-0 1 30 x380x 1965 | 1.18 x 14.96 x 77.37 | 11081070-2 948836-2

M24 X 80 M24 10
\
ool ~ - - - - - - - -
[ o L.t [ o o (= o b o %
\
| 1"x 3-1/4” 17 Optional
End Section 11081069-4 2 30x480x863.6 | 1.18x18.90x34.0 | 11081070-2 948836-2
M24 X 80 M24 14

== &

17x 3-1/4" 1 Optional
Wear Plate 11111811-3 2 30x380x600 1.18x 14.96 x23.62 11142570-8 948836-2
. M24 X 60 M24 8
y N
- . &
(n) O
[ ‘ 17 2-1/2" 17 Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”
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L220 - D/E Light Material Bucket )&

Bucket with bolt-on edges

Serial Number

80707 80799 91679

———
e ——.
———..
— —S——..
_— T
————— —————.
C — | ——
— | ————————

91758
S ——
T ————— ———
. ., - . - S ——————— - ——
. T
. —
= . ST N—
-
C t H ”
Bucket Components Bucket Width 157.4
W Part Number Quantity Dimensions Diameter
Base Edge 11045301-6 1 30 x 254 x 4000 | 1.18 x10.0 x 157.4 26 24.0 mm.0.94”
Bolt-On Edges Part Number = Quantity m/m. Inches ‘ Bolt Nuts Qty.
Center 11081067-8 1 30 x 380 x 2266,9 | 1.18 x 14.96 x 89,25 | 11081070-2 948836-2
. . M24 X 80 M24 12
| [
| [
| e <=/ =l e = e = L= $S2 & £ el ﬁ
| [
| |
1"x 3-1/4” 17 Optional
End Section 11081069-4 2 30x480x863,6 | 1.18x18.90x34.0 | 11081070-2 948836-2
M24 X 80 M24 14
OO ) - »
OO ) OO %
1"x 3-1/4” 17 Optional
Wear Plate 11111811-3 2 30x380x600 |1.18x 14.96 x23.62 | 11142570-8 948836-2
M24 X 60 M24 8
2 o &
(u) O
] 17x 2-1/2” 17 Optional

Optional - Some manufactures produce these pieces with holes Plow Bolt of 1”
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L220-D/E

Serial Number

80219 93452 93455
93457 93459 93973
93980 94977 94978

General Purpose Bucket ‘d 8

Bucket with Weld-on Adapters and segments

Base Edge 11142594-8 1 40 x 300 x 3430 ' 1.5x11.8 x 135.0 21 24.0 mm 0.94”
Bolt-On Edges  Part Number = Quantity m/m. Inches I Bg N Q
Segment 11111026-8 7 35x380x340 | 1.37x15.0x 13.38 | 11142571-6  948836-2
M24 X 65 M24 21
&
1"x 27-3/4 17 Optional
Wear Plate 11111282-7 2 35x390x570 1.37x15.3x22.44 | 11142571-6  948836-2
K M24 X 65 M24 8
© ©
= 1"x 27-3/4 17 Optional
Adapters Part Number  Quantity Size ‘ Thoot — Size 30 Type Part Number  Qty.
Flush-mounted 11417108 8 LA30 GPL 11417134 8
AML 11417135 8
AMRL 11417136 8
o Locking Device complete | 11417147 8
Adapters Part Number  Quantity Size ‘ Thoot — Size 40 Type Part Number  Qty.
Top Leg 1 1/2 11417109 8 LA30 : AMRL 11438886 8
11438928 8 LA40

Locking Device complete . 14524860 8
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¥

L330 - C/D/E Light Material Bucket

Bucket with bolt-on edges

Serial Number

92925 92926 92929
92931 93485 93489

e
e —
— ————————.
—— | ———————————— .
—

T — e ———..
S ——— ———.
94599 94772 94895 - “ -
- — ———
- e S————
T
S ——
S—
- k -
Bucket Components Bucket Width 156.3”

Part Number  Quantity Dimensions Holes Diameter
Base Edge 11082431-5 1 65x370x3970 | 2.5x 14.57 x 156.3 21 32.0 mm.1.25”
Bolt-On Edges Part Number = Quantity m/m. Inches ‘ Bolt Nuts Qty.
Center 110824331 1 40 x 430 x 1422 1.5x17.0x55.98 | 13812875-6 13806778-0

1-1/4” x 4” 1-1/4” 7
— ~— —_— o ‘,”:I‘P “‘h @
End Section 11082434-9 2 40 x 430 x 1265 1.5x17.0 x49.80 13812875-6 13806778-0
1-1/4” x 4” 1-1/4” 12
[y B L’;J S5
I - - ! GEE'E@ @
Wear Plate 111112504 2 35x380x570 [1.18x14.96 x22.44 | 13812875-6 13806778-0
1-1/4” x 4” 1-1/4” 8
(u) (u]
(a) (u]
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1
L330-C/D/E General Purpose Bucket )&

Bucket with Weld-on Adapters and segments

Serial Number

92925 92926 92929
92931 93485 93489
94599 94772 94895

I

Bucket Components Bucket Width 156.3”

Part Number  Quantity Dimensions Holes Diameter
Base Edge 11082431-5 1 65 x 370 x 3970 | 2.5x 14.57 x 156.3 21 32.0 mm.1.25”
Bolt-On Edges  Part Number = Quantity m/m. Inches ‘ Bolt Nuts Qty.
Segment 11111134-0 7 50 x 430 x 340 1.96 x 16.9x 13.38 | 13812875-6 13806778-0

1-1/4" x 4” 1-1/4” 21

Wear Plate 111112504 2 35x380x570 | 1.18x 14.96 x 22.44 | 13812875-6 13806778-0
1-1/4” x 4” 1-1/4” 8

@ o)

— b

Adapters Part Number = Quantity Size ‘ Thoot — Size 55 Type Part Number  Qty.
Flush-mounted 11417116 8 LA55 g GPL 11417137 8
AML 11417138 8

AMRL 11417139 8

Adapters Part Number = Quantity Size Locking Device complete Part Number  Qty.
Top Leg 1 1/2 11417117 8 LA55 11417148 8
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]
L330-C/D/E General Purpose Bucket )&

Bucket with Weld-on Adapters - Segments

Serial Number

93486 93495

Bucket Components Bucket Width 156.3”
Part Number Quantity Dimensions
Base Edge 11082587-4 1 65 x 370 x 3970 | 2.5x 14.57 x 156.3
O (=] (] O - O O O O O o (=] ol - O
Bolt-On Edges Part Number Quantity m/m. Inches Bolt Nuts Qty.
Wear Plate 111112504 2 35x380x570 | 1.18x 14.96 x 22.44 | 13812875-6 13806778-0
1-1/4” x 4” 1-1/4” 8
o o
P _
: —
Adapters Part Number = Quantity Size
Flush-mounted 11417116 8 LA55 GPL 11417137 8
AML 11417138 8
AMRL 11417139 8
Locking Device complete 11417148 8
Adapters Part Number Quantity Size Weld-On Segment Part Number  Qty.
Top Leg 1 1/2 11417117 8 LA55 ~ - 11417149 7
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L330-C/D/E

1
Light Material Bucket )&

Bucket with bolt-on edges

Serial Number

80271 94773

———
e ——
——— ——
——— e —————.
—— | —
— | ——
——— | ————
—
| —— ee—
— —————

.

O
T
—
=

Bucket Components Bucket Width 177.17”

Part Number Quantity

Dimensions Holes Diameter
Base Edge 11045477-4 1 65 x 370 x4500 | 2.5x14.57 x177.1 24 32.0 mm.1.25”
Bolt-On Edges Part Number  Quantity m/m. Inches Bolt Nuts Qty.
Center 11045478-2 1 40 x 430 x 1960 1.5x17.0x77.20 | 13812875-6 13806778-0
1-1/4" x 4” 1-1/4” 10
(N 0CO 00O (w ) mﬂ ol
- )
End Section 11082434-9 2 40 x 430 x 1265 1.5x17.0 x49.80 13812875-6 13806778-0
1-1/4" x 4” 1-1/4” 12
Y Y )
o I oy B o/ R R @
Wear Plate 11111250-4 2 35x380x570 [1.18x14.96x22.44 @ 13812875-6 13806778-0
, 1-1/4” x 4” 1-1/4” 8
y \'\\
(m) (uj
o o &
\
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YELLOWCAT, S.L
P.l. CAN SINGLA C/ DELS TINTORERS NAVE 19
08640-OLESA DE MONTSERRAT (BARCELONA) SPAIN
web: www.yellowcat.info

e-mail: yellowcat@yellowcat.info
Telf. +34 (93) 771.52.28
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